Service Kits

A quick guide to Service Kits by Turbo Model,including
pictures for identification.




110/Service Kits

drevmne

Turbocharger System

1600-016-124 __— a
1600-016-145 o

2030-016-129 __— "=

1700-040-050 1400-016-109

aa @0 |

Q'ty/ '
Turbo

Key Parts Description Jrone No.

1400-016-145  2019-016-004

pusnss

o

2050-016-002

2050-016-007 2
- / 3
4

8

8

2070-016-031 1

T

7

7

6

5

070-016-098

Picture

Jrone Kits No.

Thrust Collar(23mm)
Thrust Collar(18mm)
Thrust Bearing

Thrust Bearing

Journal Bearing

Seal Plate

Piston Ring (T/End 14.1mm)
Piston Ring (C/End 11mm)
O Ring (35mm)

O Ring (127mm)

0 Ring (114mm)

Shaft Nut (LHT)

Circlip

Circlip (Seal Plate 44mm)
Circlip (C/End 128mm)
Heat Shield (73mm)
Heat Shield (66.8mm)
Oil Deflector

0Oil Deflector

Bolt (c/end M6x10)

Bolt (t/end M8x12)

Bolt (c/end M6x14)
Clamps,T/End
Clamps,T/End
Clamps,T/End

Description

1400-016-109
1400-016-145
1600-016-124
1600-016-145
1700-040-050
1800-016-050
2000-020-278
2000-020-279
2015-016-017
2015-016-202
2015-016-203
2019-016-004
2020-016-003B
2020-016-014
2020-016-065
2030-016-128
2030-016-129
2040-016-021
2040-016-036
2050-016-002
2050-016-004
2050-016-007
2070-016-098
2070-016-031
2070-016-009

1

L - o N R (PG OO

OOOOOO
)

S P e -
e

B

5000-090-004

5000-090-005

5000-090-035

Repair Kits/Minor
18mm Thrust Collar/ 35mm Oring

Repair Kits/Minor
23mm Thrust Collar/ 35 mm Oring

Repair Kits/Major

Key parts are same with 5000-090-005,and includes additional seal plate,

clamps and 127mm Oring.




Iromne Service Kits/ 111

Turbocharger System

1700-040-01 1400-016-113 2019-016-017 Key  Parts Description Jrone No,
Thrust Collar 1400-016-113 1
Thrust Bearing 1600-016-093 1
Journal Bearing 1700-040-016 2
1 Piston Ring(T/End 19.3%1.2)  2000-020-142 2
2 Piston Ring(C/End 19.3x1) 2000-020-143 2
5 O Ring (153mm) 2015-016-008 1
3 0 Ring (64.5mm) 2015-016-024 1
Shaft Nut (M6 LHT) 2019-016-017 1
Circlip 2020-016-002 4
Heat Shield (22.6mm) 2030-016-112 1
Heat Shield (19.2mm) 2030-016-112B 1
4 0Oil Deflector 2040-016-013C 1
Bolt (T/End M8x12) 2050-016-004 6
Bolt (C/End M6x14) 2050-016-078 8
X Clamps,C/End 2070-016-003 4
2030-016-1128 — Clamps,T/End 2070-016-053 3
lgo3o-016-112
Jrone Kits No. Description

5000-090-001

5000-090-002

Repair Kits/Major

Key parts are same with 5000-090-002,and includes additional 153mm Oring,

Qil Deflector and Bolt,

Repair Kits/Minor
64.5mm Oring




112/Service Kits

drcomny

CZ TKP7C-6

2015-016-200 2000-020-231

2000-020-274

N\

1600-016-125

1400-016-124

2019-016-005

Jrone Kits No.

Picture

5000-090-003

Repair Kits/Minor
78mm Oring

Key

Parts Description

Thrust Collar
Thrust Bearing

Seal Plate

Piston Ring(T/End 16.08)
Piston Ring(C/End 13)
0 Ring (135mm)

0 Ring (78mm)

Shaft Nut (LHT)
Circlip

Heat Shield

0il Deflector

Bolt (T/End M8x16)
Bolt (C/End M6x14)
Clamps,C/End
ClampsT/End

Description

Turbocharger System

1400-016-124 1
1600-016-125 1
1800-016-051 1
2000-020-274 1
2000-020-231 1
2015-016-009 1
2015-016-200 1
2019-016-005 1
2020-016-012 1
2030-016-062 1
2040-016-025 1
2050-016-022
2050-016-007
2070-016-075
2070-016-076




Sr&>me

Turbocharger System

Service Kits/ 113

GARRETT GT12

1400-016-043

/llmlﬂﬂﬂ.ll 1700-010-044

2000-020-171Y_— ( ’ /_

2000-020-171 _— ( )

L
g

Key Parts Description
1400-016-078 2019-016-020

E ©

O—amanan

w ~—__2020-010-008

Thrust Collar
Thrust Collar

lournal Bearing

Journal Bearing

Piston Ring(t/end 12.4mm)

Piston Ring(c/end 12.4mm)
2 ORing(82.5mm)

Nut, V band(80mm)

Shaft Nut (M4x0.7 LHT)

Screw(Journal Bearing) M8x1

Heat Shield(60mm)

Bolt (FlangedComp M5x8)
1 Actuator Clip(4mm)

m D i

Picture

5000-010-065

5000-010-092

5000-010-181

5000-010-180

Jrone Kits No.

Description

Repair Kits/Minor
Single Flinger (1400-016-043)/ Journal Bearing(1700-010-044)

Repair Kits/Major
Key parts same as 5000-010-065,and includes additional
Heat Shield,Bolts and 4mm Actuator Clip.

Repair Kits/Minor
Single Spacer(1400-016-078)/ Journal Bearing(1700-010-044)

Repair Kits/Major
Key parts same with 5000-010-181,and includes additional Heat Shield,Bolts,
4mm Actuator Clip and 1pc Oring

lrone No.

1400-016-043
1400-016-078
1700-010-044
1700-010-044D
2000-020-171
2000-020-171Y
2015-016-114
2016-016-003
2019-016-020
2020-010-008
2030-016-066
2050-016-001
2062-020-002

Q'ty/
Turbo




114/Service Kits Srcy>mne

Turbocharger System

GARRETTGTB14

Key Parts Description

1700-010-044C 1400-016-147 2000-020-031 2019-016-018 Thrust Collar 1400-016-147 1
/ / Journal Bearing 1700-010-044C

1

Piston Ring (15.88mm) 2000-020-031 3

O Ring (82.5mm) 2015-016-114 1

Shaft Nut (M4x0.5 LHT)  2019-016-018 1

2 Circlip 2020-010-008 1

Heat Shield (45.8mm) 2030-016-137 1

Bolt (c/end M5x8) 2050-016-001 5

Bolt (t/end M6x10) 2050-016-002 6

— 1 Actuator Clip(5mm) 2062-020-004 1
Clamps, t/end 2070-016-019 3

2050-016-002

\2070-016-019
030-016-137

Picture Jrone Kits No. Description

OO 5000-010-194 Repair Kits/Minor




er'rne Service Kits/ 115

Turbacharger System

L AVE Nl c 9C
GT/VNT 15-25 L w

GARRETT

Key Parts Description

/H_MM /&M Thrust Collar(0Oil Groove 12mm) 1400-011-013 1
. L ¥ @ W Thrust Collar(D?! Groove 15mm) 1400-011-025 1
: Thrust Collar(Oil Groove 15.7mm) 1400-016-022 1
{ ﬂ Thrust Collar(0il Groove 15.7mm) 1400-016-022B 1
1700-010-045¢) 1700-010-049 1 Thrust Collar(Qil Groove 14.4mm) 1400-016-022C 1
Thrust Collar(0il Groove 12mm) 1400-016-023 AL
‘.R O 1400-012-025 Thrust Bearing(Qil Groove 14.15mm) 1600-011-008 1
1600-011:008 .~ @’J 2.3 Thrust Bearing(Oil Groove 11.7mm) 1600-011-012 1
\/“'7' £, @ , O 1400-011-013 Journal Bearing (ID7.88mm/Slender) ~ 1700-010-045C 1
9 1 = Journal Bearing(ID6.5mm/Slender) 1700-010-049 1
1600-011-012 ( A /Z é/o w Journal Bearing{ID7.88mm/Straight) 1700-010-071 1
T @ ﬂ 2 Piston Ring (t/end 15.88mm) 2000-020-031 1
5/O 4 Piston Ring (c/end 9.35mm) 2000020032 1
3 Piston Ring (c/end 10mm) 2000-020-033 1
1 Anti-Rotation (Pin 2mm) 2020-010-010 1
7 Actuator Clip (5mm) 2062-020-004 1
2050.016.012 @M 6 O Ring (Brg Hsg/Sealplate,48.5mm) 2015-016-002C 1
9 O Ring (90mm) 2015-016-083 1
9 0 Ring (82mm) 2015-016-114 1
2050-016-003 9 0O Ring (75mm) 2015-016-135 1
9 O Ring (41mm) 2015-016-140 1
9 0 Ring (67mm) 2015-016-164 1
9 0 Ring (95mm) 2015-016-167 1
9 ORing (114mm) 2015-016-171 1
9 O Ring (92mm) 2015-016-172 1
9 O Ring (108mm) 2015-016-173 1
Shaft Nut (LHT) 2019-016-002 1
2030-016-051 \2030-016-030 \2030-016-021  \2030-016-056  \2030-016-067 S Spiral Spring (Journal Brg) 2020-016-001 1
Heat Shield(49.2mm)/VNT 2030-016-021 1
Heat Shield 2030-016-026 1
Heat Shield(57.2mm)/VNT 2030-016-030 1
Heat Shield 2030-016-034 1
0B ~-2030.016-066 Heat Shield 2030-016-034B 1
Heat Shield 2030-016-051 1
lonoson  \awasass Heat Shield(46.2mm)/VNT 2030-016-056 1
Heat Shield 2030-016-066 1
Heat Shield(51mm)/VNT 2030-016-067 1
Heat Shield 2030-016-149 1
Oil Deflector 2040-016-029 1
Bolt (c/end M5x8) 2050-016-001 6
Bolt {t/end M6x10) 2050-016-002 6
8 Bolt (t/end M6x10) 2050-016-002B 6
Screw (Seal Plate M5x17) 2050-016-003 4
Bolt (¢/end M5%10) 2050-016-012 6
Clamps,t/end(6.7mm)/VNT 2070-016-019 6
Clamps,t/end 2070-016-006 2

Clamps,t/end 2070-016-009

Clamps,t/end 2070-016-009B

Clamps,t/end(8.6mm) 2070-016-019B 6

Clamps,c/end 2070-016-020
Clamps,t/end 2070-016-069 6

Clamps,c/end 2070-016-070

Clamps,t/end 2070-016-013

Service
Kits




Sromne

Turbocharger System

116/Service Kits

| GARRETT GT/VNT 15-25

Picture

b m ::&OQO

[} e

e

QMOOOn

Jrone Kits No.

5000-010-010G

5000-010-066

5000-010-066B

5000-010-066E

5000-010-066H

5000-010-067

5000-010-067B

5000-010-073C

5000-010-076D

Repair Kits/Major

Description

Repair Kits/Major

12mm Thrust Collar(1400-011-013)/Small Pad Thrust 11.7mm/ 7.88mm ID Brg Straight/ 10mm P/R,
and includes Spiral Spring/ 48.5mm&82mm &90mm&95mm&114mm&108mm O Ring.

12mm Thrust Collar(1400-011-013)/Small Pad Thrust 11.7mm/7.88mm ID Brg Straight/10mm P/R,

and includes Sprial Spring/ 49.2mm Heat Shield/6.7mm VNT Clamp,
and includes 48.5mm& 82mm&90mm O Ring.

Repair Kits/Minor
15.7mm Thrust Collar(1400-016-022)/Large Pad Thrust 14.15mm / 7.88mm ID
Brg Straight /10mm P/R,and Spiral Spring/48.5mm O Ring.

Repair Kit/Major

15.7mm Thrust Collar(1400-016-022)/Large Pad Thrust 14.15mm / 7.88mm ID Brg

Straight/ 10mm P/R,and includes Spiral Spring/57.2mm VNT Heat Shield /6.7mm
VNT Clamps/ 48.5mm &95mm O Ring.

Repair Kits/Minor
15.7mm Thrust Collar(1400-016-022)/Large pad thrust 14.15mm/ 6.5mm ID Brg
Slender/10mm P/R,and Includes Spiral Spring/ 48,5mm O Ring.

Repair Kits/Minor
15.7mm Thrust Collar(1400-016-022)/Large Pad Thrust 14.15mm / 7.88mm Brg
Slender/10mm P/R,and includes Sprial Spring/48.5mm O Ring.

Repair Kits/Minor
15.7mm Thrust Collar{1400-011-013)/Small Pad Thrust 11.77mm/ 7.88mm Brg
Straight/ 10mm P/R,48.5mm O Ring.

Repair Kits/Minor
15.7mm Thrust Collar(1400-011-013)/Small Pad Thrust 11.7mm / 7.88mm Brg
Slender/ 10mm P/R,and includes Sprial Spring/ 48.5mm O Ring.

Repair Kits/Major
15.7mm Thrust Collar{1400-016-022)/Large Pad Thrust 14.15mm / 7.88mm Brg

Straight/ 10mm P/R,and includes VNT 49.2mm Heat Shield/Spiral Spring/ 48.5mm&82mm&

90mm&95mm&108mm&114mm O Ring.

Repair Kits/Minor

15.7mm Thrust Collar(1400-016-022B)large Pad Thrust 14.15mm / 7.88 Brg Straight/ 10mm P/R,

and includes Spiral Spring/ 48.5mm O Ring.




Jrcrne Service Kits/ 117

Turbocharger System

Description

4 Repair Kits/Minor
& Oc{)\ 5000-010-086 14.4mm Thrust Collar(1400-016-022C)/Large Pad Thrust 14.15mm/7.88mm Brg
a ' ) Slender/ 9mm P/R,applicate for flatback CW.

NWﬁp
O oo D Repair Kits/Major

5000-010-087 15.7mm Thrust Collar(1400-016-022)/Large Pad Thrust 14.15mm/ 7.88mm Brg
3 dﬁ P 9 Straight/ 10mm P/R,and includes Spiral Spring/48.5mm&390mm O Ring.

Repair Kits/Major

15.7mm Thrust Collar(1400-016-022)/Large Pad Thrust 14.15mm/ 7.88mm Brg
5000-010-090 Straight/ 9.35mm P/R,and includes Spiral Spring/41mm&48.5mm&82mm&9I0mm&9ISmmé&

108mm&114mm O Ring/Clamps(2070-016-006)/applicate for flatback CW.

Repair Kits/Minor
5000-010-093C 12mm Thrust Collar(1400-011-013)/Small Pad Thrust 11.7mm / 6.5mm Brg
Slender/10mm P/R,and includes spiral spring/ 48.5mm O Ring.

o— mmﬂr Repair Kits/Major
O oon 15mm Thrust Collar(1400-011-025)/Large Pad Thrust 14.15mm/ 7.88 Straight
w 5000-010-098B Brg/10mm P/R,and includes Spiral Spring/ 41mm&48.5mm&82mm&90mm&95mm&
] B oo » 108mm&114mm O Ring/ Clamps(2070-016-006).

TR Repair Kits/Major
P

CooaY 15.7mm Thrust Collar(1400-016-022)/Large Pad Thrust 14.15mm / 7.88mm Brg
5000-010-168 Straight /10mm P/R,and includes Spiral Spring/ 41mm&48.5mm&82mm&90mm&9I5mmé&

i i
G » 108mm&114mm O Ring/ Clamps(2070-016-006)

Wﬂf Repair Kits/Universal

2 v

Cooo All 3 sets Thrust Collar & Spacer/ 7.88mm Straight Brg/all 3 types P/R,and includes
o 5000-010-171B Spiral Spring/ 48.5mm&82mm&90mm&95mm&108mm&114mm O Ring.

nﬁﬁﬂﬂ%@

r[m Repair Kits/Major
12mm Thrust Collar(1400-011-013)/Small Pad Thrust 11.7mm/6.5mm 1D Brg
5000-010-178B Slender/10mm P/R,and includes Spiral Spring/48.5mm&114mm O ring/6.7mm VNT clamps.
J 3?' o © 'u'
Repair Kits/Major
Soccoe 15.7mm Thrust Collar/Large Pad Thrust 14.15mm/ 7.88mm Brg Slender/ 10mm P/R,and includes
@ % 5000-010-179 Spiral Spring/ 48.5mm&82mm&90mm&95Smm&108mm&114mm O Ring/6.7mm VNT Clamps.

Gosw




118/Service Kits

Sreyme

Turbocharger System

GARRETT GT2860R

1800-016-079

2015-016-217

Key. Parts Description

Ball Bearing

Seal Plate

Piston Ring T/End(15.88mm)
Piston Ring/C End13.61mm)
0 ring(82.5mm)

O ring(65.5mm)

Lock Nut M6*1 LH

Anti Rotation

Bolt/Brg Housing/M3*16

1700-010-082

2050-016-126 2020-010-017

r

®OQ

2000-020-280

2019-016-001 2000-020-031

Picture

Jrone Kits No.

Description

Jrone No.

1700-010-082
1800-016-079
2000-020-031
2000-020-280
2015-016-114
2015-016-217
2019-016-001
2020-010-017
2050-016-126

Q'ty/
Turbo

[

L I =

Y q¢
% OO

Repair Kits/Minor
Ball Bearing for 739548-0001(GT2860R)

5000-010-195




Turbocharger System

droome

Service Kits/ 119

1700-010-050

1400-016-018  1915-016-0B6 2019-016-001

e
W == \@h

I

?

O

3
ﬁ] @\ZOSDADIE )
4

r,

2
s
O A T 2062020004

; ‘\ 2050-016-042

2050-016-029

Picture

Jrone Kits No.

Repair Kits/Minor
Sintered Iron Thrust Bearing with 270

5000-010-173

Key  Parts Description

Thrust Collar
Thrust Bearing

Journal Bearing
Bearing spacer(22.9mm)
2 Piston Ring(C/End #12.7mm)
1  Piston Ring(T/End $#18.03mm)
O Ring (@64mm)
5  ORing (#139mm)
5  ORing (#138mm)
5  ORing (127mm)
Shaft Nut (M6x1 LHT)
6  Heat Shield(65.70mm)
6  Heat Shield(63.50mm)
Bolt,T/End 5/6-18x13
Bolt, C/End 5/6-18x10
4 Bolt, T/End M8x10
Bolt, C/End M8x19
3 Bolt, C/End M6x12
Actuator Clip(5mm)
Clamps,C/End
Clamps,C/End
Clamps,T/End

Description

1400-016-018
1600-016-084
1700-010-050
1915-016-086
2000-020-002
2000-020-009
2015-016-134
2015-016-120
2015-016-147
2015-016-157
2019-016-001
2030-016-048
2030-016-0488
2050-016-041
2050-016-042
2050-016-044
2050-016-029
2050-016-017
2062-020-004
2070-016-014
2070-016-088
2070-016-027

L - - - S e S S G T S = O S S




120/Service Kits | | dreyme

Turbocharger System

1700-010-074 1700-010-075  1915-016-076 1915-016-077 sey Parts Rescrlpilon droneh; 'CI'}J:‘I;IO
i . Thrust Collar 1400-016-126 1
= Thrust Collar 1400-016-127 1
Thrust Bearing(270) 1600-016-134 1
2 /i Thrust Bearing(360) 1600-016-136 1
i @ Journal Bearing(L14.45mm)  1700-010-074 2
L 1400-016-12¢ Journal Bearing(L13.21mm)  1700-010-075 2
Bearing spacer(20.7mm) 1915-016-076 1
Bearing spacer(23.2mm) 1915-016-077 1
1600016136 1 Piston Ring,t/end,#20.88mm 2000-020-022 1
__1400-016-127 2 Piston Ring,c/fend @14.27mm 2000-020-040 1
6  ORing (@67mm) 2015-016-164 1
7 0 Ring (#202mm) 2015-016-190 1
4 Shaft Nut (M7x1 LHT) 2019-016-005 Q2
Heat Shield(@77.5mm) 2030-016-134 1
3 Screw Max6 2050-016-091 1
5 Bolt, c/end M8x19 2050-016-029 5
Nut, V band(@176mm) 2016-016-030 1
2030-016-134

Picture Jrone Kits No. Description

O g 5000-010-083C Repair Kits/Minor

; : . 13.21 ) | Bearing/360Th Bearing/67 O Ring.
?‘%@? @ : _’ @ mm Journal Bearing, rust Bearing/67mm ng
treet

L] . Repair Kits/Mil
"o ¢ 5000-010-096 SpalKlsiMnos
s (8 14.45mm Journal Bearing / 270 Thrust Bearing/23.2mm Bearing Spacer/67mm#&202mm O Ring.




Torbocharger System

Sreymne Service Kits/ 121

SR R Key. Parts Description Jrone No. Er:‘; tr]lo
/ Thrust Collar 1400-016-095 1
0 a Thrust Bearing 1600-016-134 1
Journal Bearing(L11.43mm) 1700-010-054 2
/l /3 Bearing spacer(27mm) 1915-016-090 1
O O Q‘ 1 Piston Ring,T/End,$20.88mm 2000-020-022 1
1600-016:138 o Tzt 2 Piston Ring,C/End @14.27mm 2000-020-040 1
3 4 0O Ring (@#67mm) 2015-016-164 1
5 O Ring (#152mm) 2015-016-165 1
2050:016:020 Shaft Nut (M7x1 LHT) 2019-016-005 1
Heat Shield(@83mm) 2030-016-014 1
Bolt, C/End M8x19 2050-016-029 8
3 Bolt, C/End M8x12 2050-016-004 8
Clamp, C/End 2070-016-073 4
2070-016-073 | e
\ 2030-016-014 \i
Picture Irone Kits No. Description
IRARANAN
TETTTTNG Repair Kits/Minor

5000-010-0818
67mm & 152mm O Ring

& O
€) r-;“‘éh"‘ O




122/Service Kits Srone

Turbockarger System

Q'ty/

Key Parts Description Jrone No. Turba

1100 0300548 UOLT6HIE 131501603
[ ‘f_ Thrust Collar 1400-016-136 1
: s Thrust Bearing 1600-016-134 1
@ u ¢ = Journal Bearing 1700-010-054B 2
1 Piston Ring,t/end,20.88mm  2000-020-022 1
Jnl ,i 2 Piston Ring,c/end $17.8mm 2000-020-229 1
: O O @ P 3 ORing (@67mm) 2015-016-164 1
4 ORing ($152mm) 2015-016-165 1
Shaft Nut (M8x1.25 LHT) 2019-016-008 1
Heat Shield(@83mm) 2030-016-0148 1
Bolt, c/end M8x19 2050-016-029 12

Bolt, t/end M8x10 2050-016-044 6
Bearing spacer(25.5) 1915-016-094 1
5 Actuator Clip(5.2mm) 2062-020-006 1

Clamp, c/end 2070-016-073

Clamp, cfend 2070-016-088

Description

c O ®) Repair Kits/Minor
RS 67mm & 152mm O Ring
Aove




Turbockarger System

thrne Service Kits/ 123

Parts Description  Jrone No.

Thrust Collar(match with 1600-016-067)  1400-016-011

1
Thrust Collar(match with 1600-016-1498) 1400-016-012 1
Thrust Bearing (270) 1600-016-067 1
Thrust Bearing (360) 1600-016-1498 1
Journal Bearing 1700-010-018 2
2 Piston Ring,c/end $12,7mm 2000-020-002 1
1 Piston Ring,t/e,$18.03mm 2000-020-009 1
Bearing spacer(28.6mm) 1915-016-064 1
6 O Ring (@67mm) 2015-016-164 1
7 ORing (@67mm) 2015-016-177 1
5 O Ring ($20.6mm) 2015-016-179 2
e h0i6 000 4 0 Ring (@11.2mm) 2015-016-180 2
8 0 Ring (#191mm) 2015-016-178 1
8 O Ring (@167mm) 2015-016-199 1
3 Shaft Nut (1/4-28 RHT) 2019-016-016 1
Heat Shield(@#81.5mm) 2030-016-088 1
Bolt M8x19 2050-016-029 24

Picture Irone Kits No. Description

Repair Kits/Minor

Thrust Collar(1400-016-012)/360 Sintered Thrust Bearing(1600-016-1498)/Oring
includes 67mm (2015-016-164)/67mm (2015-016-177)/20.6mm(2015-016-173)/
11.2mm(2015-016-180) and 191mm( 2015-016-178).

5000-010-080C

- Service
Kits




124/Service Kits

i R ST 7 S

1915-016-079

im?\i

1700-016-015 1400 016-025 1400-016- 129

ﬁ.):

! ~~._2019-016-008

-
2050-016-020 1

Key  Parts Description

Thrust Collar(32mm)
Thrust Collar(30.5)
Thrust Bearing(54.8mm)
Thrust Bearing(53.8mm)

1600-016-087

1600-016-138 ,n

Journal Bearing
Piston Ring,(c/end @17.45mm)
Piston Ring, (t/e,#20.88mm)
Bearing spacer(30.3mm)
O Ring {$73mm)
O Ring (#78mm)
0 Ring (#152*2.6mm)
0 Ring (@152*3mm)
0 Ring (@#172mm)
Shaft Nut (M8x1.25 LHT)
Heat Shield(@#95mm)
Screw M4x10
3 Bolt, t/end M8x12
3 Bolt, t/end M8x14
3 Bolt, t/end M8x10
Bolt M6x22.87
Clamp, c/end{78.6mm)
Clamp, ¢/end(70mm)
Nut, V band(@#123mm)

(0 I E B ¥ B S -

\ 2016-016-032

Picture Jrone Kits No. Description
Repair Kits/Minor
32mm Thrust Collar(1400-016-129) /53.8 Thurst Bearing (1600-016-138)/

73mm O Ring(2015-016-021).

5000-010-094

Repair Kits/Major
Key Parts are same with 5000-010-095,and includes
additional 172mm O Ring(2015-016-192).

5000-010-095

Repair Kits/Minor
30.5mm Thrust Collar (1400-016-025) /54.8mm Thrust
Bearing (1600-016-087)/73mm O Ring(2015-016-021).

5000-010-190

Irone No.

1400-016-129
1400-016-025
1600-016-087
1600-016-138
1700-016-015
2000-020-020
2000-020-022
1915-016-079
2015-016-021
2015-016-200
2015-016-018
2015-016-019
2015-016-192
2019-016-008
2030-016-004
2050-016-020
2050-016-004
2050-016-005
2050-016-044
2050-016-045
2070-016-045
2070-016-073
2016-016-032

drcvmne

Turbockarger System

Q'ty/
Turbo

L - - B e U Y S S




Turbecharger Systéat

Sy

Service Kits/ 125

1400-016-137
e

1915-016-079 2019-016-010

Key Parts Description

Thrust Collar 1400-016-137 1
Thrust Bearing 1600-016-087 1
Journal Bearing(Oil Holes 4)  1700-016-015 2
Journal Bearing(Oil Holes 6)  1700-010-027 2

1 Piston Ring,t/e,@20.88mm 2000-020-022 1
2 Piston Ring,c/fend §17.8mm  2000-020-229 1
Bearing spacer(30.3mm) 1915-016-079 1

4 ORing (#172mm) 2015-016-192 1
O Ring (@78mm) 2015-016-200 1

Shaft Nut (M8x1 LHT) 2019-016-010 ik

5 Circlip 2020-016-007 1
Circlip 2020-016-068 4.

Heat Shield(@95mm) 2030-016-004 1
Screw M4x10 2050-016-020 3

Bolt, c/end M8x19 2050-016-029 4

Nut, V band(@123mm) 2016-016-010 1

Nut, V band(@206mm) 2016-016-031 1

)

6  Actuator Clip(5.2mm) 2062-020-006

~~__2016-016-031

Picture

Description

5000-010-189

Repair Kits/Minor
Journal Bearing(4 Oil Holes)/78mm O Ring.




126/Service Kits | Sreymne

Torbocharger System

Q'ty/

1400-016-1298 1915-016-079 2019-016-010 KEV Parts DESCTiptl'On Jrone NO' TLII'hO
! ’ / Thrust Collar 1400-016-1298 1
‘ Thrust Bearing 1600-016-138 1
ﬁ Journal Bearing 1700-016-015 2
Bearing Spacer 1915-016-079 1
/2 2 Piston Ring (c/fend 17.45mm)  2000-020-020 1
1 PistonRing (t/end 20.88mm) 2000-020-022 1
O ' 0 Ring (80.5mm) 2015-016209 1
Nut, V band(123mm) 2016-016-032 1
Shaft Nut (M8x1.0 LHT) 2019-016-010 1
Heat Shield 2030-016-004 1
Bolt (c/end M8x14) 2050-016-005 8
Screw (M4x10) 2050-016-020 3
Bolt (M8x19) 2050-016-029 4
Clamps, c/end 2070-016-045 2

Picture Jrone Kits No. Description

5000-010-193 Repair Kits/Minor




Turbocharger System

Sroome _ Service Kits/ 127

'GARRETT GTA47

Q'ty/
Turbo|

Key Parts Description Jrone No.

1700-010-063 1400-016-1348 2020-016-049
Thrust Collar(Twin Ring) 1400-016-1348 1
Thrust Bearing 1600-016-138 1
Journal Bearing 1700-010-063 2
1 Ppiston Ring (t/end 26.17mm)  2000-020-019 1
~———_2020-016-068 2 piston Ring (cfend 23.27mm)  2000-020-222 2
O Ring (80.5mm) 2015-016-209 il
0 Ring (207mm) 2015-016-210 hE
Nut, V band{146mm) 2016-016-045 1
Nut, V band(240mm) 2016-016-046 1
Circlip 2020-016-049 3 ‘
Circlip 2020-016-068 2 |
Heat Shield 2030-016-138 1
Screw (M4x10) 2050-016-020 3
Bolt (Seal Plate M8x30) 2050-016-119 4

Jrone Kits No, Description

Repair Kits/Minor

5000-010-191 Thrust Collar with twin ring/ 80.5mm &207mm O Ring.




128/Service Kits

Sreymne

Turbocharger System

i

1600-016-018

LG Parts Description

Thrust Collar(20.38*15.95mm)
Thrust Collar(20.38*11.77mm)
Thrust Bearing(270° Steel)
Thrust Bearing

Journal Bearing(Short 7.67mm)

Journal Bearing(Long 9.37mm)

2050-016-011
3 Piston Ring(c/end12.7mm)

1800-016-012 ~

2070-016-066

2 Ppiston Ring(t/end15.88mm )
11 ORing(C/Cover 86mm)

11 ORing(C/Cover 74.6mm)

10 ORing(Seal plate 41mm)

11 ORing(T2 C/Cover 95mm)

11
7 Shaft Nut(LHT)
5 Circlip
Circlip
1 Circlip{)-Brg-Castellated)
~2070-016-023 9 Circlip(Seal Plate)
6 Circlip(C/Cover)

Picture Jrone Kits No.

5000-010-005

5000-010-014

82 Q e

1 2 4 4 A1L

QOO0
L o)

5000-010-027

Heat Shield(67.6mm)
Heat Shield(67.6mm)
Heat Shield(67.6mm)
Bolt(M8x14)

8 Screw(M4x10)

4 Actuator Clip

12 Clamps,tfend

Clamps,c/end
Clamps,t/end
Clamps,t/end

Clamps,t/end

Description

Repair Kits/Minor
Long Journal Bearing/270 Thrust Bearing/41mm O Ring

Irone No.

1400-016-008 1
1400-016-010
1600-016-018
1600-016-090
1700-010-066
1700-016-011
1800-016-012
2000-020-002
2000-020-031
2015-016-0028
2015-016-135
2015-016-140
2015-016-167
2019-016-001
2020-016-001
2020-016-042
2020-016-005
2020-016-013
2020-016-027
2030-016-007
2030-016-039
2030-016-092
2050-016-011
2050-016-020
2062-020-006
2070-016-009
2070-016-023
2070-016-066
2070-016-067
2070-016-110

L L = T T e S i P U R B TP SN

Repair Kits/Minor
Long Journal Bearing/360 Thrust Bearing/41mm O Ring.

Repair Kits/Major
Both Long and Short Journal Bearing/360 Thrust Bearing/ 41mm&
74.6mm&86mm O Ring




drsomne Service Kits/ 129

Turbocharger System

GARRETT TB25/TB28/TB02

Picture Jrone Kits No. Description

TTFT i o
[l
“ a0 O Repair Kits/Major
Both Long and 2pcs Short Journal Bearing/270 Thrust Bearing,
QOO 5000-010-106 . ERLEp %/ =
o0 a e‘ €0 and includes Seal Plate/ 41mm&74.6mm&86mm O Ring.
oo ¥ '

£ € 3O
Repair Kits/Minor

=
O@ 5000-010-185 Short Journal Bearing/270 Thrust Bearing/41mm O Ring.
e
e &




130/Service Kits drcymne

Turbocharger System

1 sl .
e Pa De ptio one No a
DO
Thrust Collar 1400-016-011 1
Thrust Collar 1400-016-012 1
~_2019-016-016 Thrust Bearing(270/Copper Bar) 1600-016-011 1
Thrust Bearing(360/Sintered Iron) 1600-016-068 1
” ~.2019:016-003 Thrust Bearing(270/Sintered Iron) 1600-016-074 1
1600-016-074 .~ - OOOO lournal Bearing 1700-010-018 2
4 & 3 Ppiston Ring(c/end @12.7mm) 2000-020-002 1
/_ 2 piston Ring(t/end,®18.03mm)  2000-020-009 1
2050-016-033
“ 1 piston Ring(t/end,st/bore) 2020-010-005 1
e § . 7 O Ring (Brg Hsg/Sealplate,54mm) 2015-016-103 1
~ 2050-016-041 9 ORing ($138mm) 2015-016-147 1
i\ — 9  ORing(@127mm) 2015-016-157 1
\ 2 9 O Ring (@114mm) 2015-016-171 1
St g = = : Shaft Nut (1/4-28 LHT) 2019-016-003 1
T3 Shaft Nut (1/4-28 RHT) 2019-016-016 1
6 Retaining Ring, jnl/brg. 2020-016-002 4
o ‘ W oA Heat Shield 2030-016-015 1
2070-016-014 © / Heat Shield 2030-016-025 1
Bolt, c/end M8x12 2050-016-004 4
5  Screw (Seal Plate) M4x10 2050-016-020
Bolt, t/end M8x16 2050-016-022 6
Bolt, brg/hsg.1/4-20x16 2050-016-033 4
Bolt, t/end 5/16-18x13 2050-016-041 6
Bolt, c/end 5/16-18%x10 2050-016-042 6
L 4 Clamp, t/end 2070-016-013 1
Clamp, c/end 2070-016-014 1
Clamp, c/end 2070-016-023 3
8  Clamp, t/end 2070-016-027 3
L 0 ; : = Clamp, c/end 2070-016-057
Jrone Kits No. Description

Repair Kits/Minor
5000-010-020
Sintered Iron Thrust Bearing with 270/ 54mm&3127mm Oring/ Both

LHT and RHT Shaft Nut/ Bolts{2050-016-033)

Repair Kits/Minor
Copper Bar Thrust Bearing with 270/ 54mm O Ring/ LHT Shaft Nut.

5000-010-031

Repair Kits/Minor
Sintered Iron Thrust Bearing with 360/ 54mm O Ring/ Both LHT and RHT Shaft Nut.

5000-010-037

Repair Kits/Minor
Copper Bar Thrust Bearing with 270/ 54mm&114mm&127mm&138mm O Ring/ LHT Shaft Nut.

5000-010-041




Turbocharger System

droome Service Kits/ 131

'GARRETT T18

Key Parts Description Jrone No. % :‘L/D
1700-010-031 1400-016-119 1400-016-080 [hrust Callar{17imim) 1400-016-080 1
Thrust Collar(22mm) 1400-016-119 1
Thrust Bearing 1600-016-033 1
Journal Bearing 1700-010-031 2
— Piston Ring (t/end 25.9mm)  2000-020-018 1
2020-016.028 . . T Piston Ring (c/end 17.45mm)  2000-020-020 2
0 Ring (®62mm) 2015-016-013 1
T — o ( ] ! Shaft Nut (7/16-20 RHT) 2019-016-028 1
2000-020-020 Shaft Nut (3/8-24 RHT) 2019-016-051 1
Shaft Nut (1/4-28 RHT) 2019-016-043 1
Circlip 2020-016-068 2
Circlip 2020-016-028 3
Screw (Seal plate 5/16-18x25) 2050-016-116 4
Bolt (t/end 5/16-18x13) 2050-016-041 8
Clamps, t/end 2070-016-033 4
Clamps, c/end 2070-016-034 4
Clamps, c¢/end 2070-016-036 4
Clamps, c/end 2070-016-035 4

Picture Jrone Kits No. Description

=D o—
amn OO0 T 5000-010-006 Repair Kits/Major 22mm Thrust Collar
e O 00 o—o
csp@ & Sed:

Wireeeeeves

e ccOO0O

COC0o 5000-010-006B Repair Kits/Major 17mm Thrust Collar

O voov




132 /Service Kits Sdrovmne

Picture Jrone Kits No. Description

Turbocharger System

i Q't
Key. Parts Description Jrone No. Tur‘l;,:J

Thrust Collar({twin ring) 1400-016-091 1
Thrust Bearing 1600-016-083 1
Journal Bearing 1700-010-027 2

Seal Plate 1800-016-066 1

2 Ppiston Ring,c/end $17.45mm  2000-020-020 2
1 Ppiston Ring,t/end,#20,88mm 2000-020-022 1
4 ORing (@73mm) 2015-016-021 1
6 ORing (@#152mm) 2015-016-018 1
6 ORing (F147mm) 2015-016-145 1
9 Nut,Vband(@123mm) 2016-016-010 1
9 Nut, V band(@123mm) 2016-016-032 1
Shaft Nut (5/16-24 LHT) 2019-016-015 1

3 Retaining Ring, jnl/brg. 2020-016-007 3
7 Heat Shield(@25mm) 2030-016-004 1
7 Heat Shield(@22.9mm) 2030-016-005 1
8 Bolt, ¢c/end M8x10 2050-016-044 8
5 Bolt, ¢/fend M6x20 2050-016-045 4
Screw M4x10 2050-016-020 3

Nut, V band(@123mm) 2016-016-010 1
Clamp, c/end(66.4mm) 2070-016-048 2

10 clamp, c/fend(70mm) 2070-016-073 2

Repair Kits/Minor

5000-010-045 Thrust Collar with twin piston ring/ 73mm O Ring.

S S

Fertreee

o
n ﬁﬁ Repair Kits/Major

o000 & 2000:010:04 58 Same as 5000-010-045 except additonal Bolts.

O 1@ O OO




Turbocharger System

Src>ry

Service Kits/ 133

1600-016-138,

- o

Q >
Thrust Bearing 1600-016-138

2020-016-049
m Journal Bearing 1700-010-063

016021 \2o15-016-103 Screw (Seal plate M4x10) 2050-016-020

it
1
2
il
1
1
= & e |
Circlip -016- |
M{m m O Ring (54mm) 2015-016-103 1 |
1
1
1
1
il
2l
3
4

Key Parts Description

1400-016-134

Thrust Collar{Twin Ring)
Thrust Collar(Carbon Seal) 1400-016-150

e Piston Ring (t/end 25.9mm)  2000-020-018
m Piston Ring (t/end 26.17mm)  2000-020-019
Carbon Seal 2000-020-272

Circlip 2020-016-049

2019.015.01 0 Ring (73mm) 2015-016-021

1 Nut,Vband ($205mm) 2016-016-025
1 Nut,Vband (@146mm) 2016-016-045
Shaft Nut (M6 LHT) 2019-016-017
2 Heat Shield (@88.5mm) 2030-016-144
2 Heat Shield (@96mm) 2030-016-1448

Bolt (c/end MEx20) 2050-016-045

Picture

Jrone Kits No. Description

Repair Kits/Minor
5000-010-007 Thrust Collar{Carbon Seal)/26.17mm Piston Ring/ 73mm O Ring.




134/Service Kits Sreymne

'GARRETT TV61/TV78/TV81

Key Parts Description Jrone No. QIW_/
Turbo
Thrust Collar 1400-016-080 1
Thrust Bearing(34.8mm) 1600-016-033 1
Thrust Bearing(37.95mm)  1600-016-0338 1
[1 F lournal Bearing 1700-010-031 2
o O . 1 piston Ring (t/end 20.88mm) 2000-020-022 1
1600-016-033 _— —-2019.016-050 2 Piston Ring (c/end 17.45mm) 2000-020-020 2
0 Ring (®54mm) 2015-016-103 1
4 Nut, V band(@205mm) 2016-016-025 il
1600-016-0338_—— w 4 Nut, V band(@146mm) 2016016045 1
4 Nut, V band(@201mm) 2016-016-047 i
Shaft Nut (5/16-24 RHT) 2019-016-050 1
Shaft Nut (3/8-24 RHT) 2019-016-051 1
Circlip 2020-016-068 2
3 Circlip 2020-016-049 3
Heat Shield (©117.8mm) 2030-016-145 1
Heat Shield (©118.8mm) 2030-016-098 1
Screw (Seal plate 1/4-20x25) 2050-016-117 4
Clamps, ¢/end 2070-016-135 4

Picture Description

O ®lele) Repair Kits/Minor
o “QQOOO 5000-010-008 Thrust Collar with twin pinston ring/34.8mm Thrust Bearing(sintered iron with 360).

£eCee

Turbockarger System




Tucbocharger System

Service Kits/ 135

Srcomm

RRETT TV

1600-016-087

Key Parts Description

Thrust Collar 1400-016-149 il

Thrust Bearing 1600-016-087 1

Journal Bearing 1700-010-031 2

2 Piston Ring (c/end 17.45mm) 2000-020-020 1

2020016068 1 Piston Ring (t/end 26.17mm) 2000-020-019 1
O Ring (54mm) 2015-016-103 i I

3 Nut, V band(®146mm) 2016-016-045 1

m N 3 Nut,Vband{®205mm) 2016016025 1
Shaft Nut (3/8-24 RHT) 2019-016-051 1 |

= Circlip 2020-016-049 3

Circlip 2020-016-068 2

Ww ___2050-016-045 Heat Shield (®©118.8mm) 2030-016-144B 1

Screw (M4x10) 2050-016-020 3

Bolt (Seal Plate M6x20) 2050-016-045 4

Picture Jrone Kits No.

5000-010-192

Description

Repair Kits/Minor

Sintered Iron Thrust Bearing with 270




136/Service Kits

Srcvmne

HITACHI

HIPG

1600-016-002 —

1800-016-025

1800-016-0258_~

1700-016-002 1700-016-009 1400-011-007 1400-011-023  2019-016-036

11

Key Parts Description

s

] Thrust Collar

Thrust Collar

1400-011-007 1
1400-011-023
1600-016-002
1600-016-106
1700-016-002
1700-016-009
1800-016-0258

Thrust Bearing
Thrust Bearing

Journal Bearing

Journal Bearing

Seal Plate (CW39.2mm)
2 Piston Ring (c/end 10mm)  2000-020-164
1 Piston Ring (t/end 14mm)  2000-020-277
8 O Ring (55mm) 2015-016-196

Shaft Nut (M4x0.5 LHT)

2040-011-001

{ ———-_2050-016-032

2019-016-036

5 Circlip 2020-010-004
4 Circlip 2020-016-067
2070-016-038 3 Clrcllp
Circlip 2020-016-021
11 Heat Shield (49.67mm) 2030-016-001
Heat Shield (63.6mm) 2030-016-054

Oil Deflector
10 Bolt (t/end M6x12)
9 Screw (M4x10)
Screw (M3x10)
7 Bolt (c/end M6x12)
6 Actuator Clip(4mm)
Clamps, t/end
Clamps, c/end

2040-011-001
2050-016-017
2050-016-020
2050-016-032
2050-016-113
2062-020-060
2070-016-038

1
ik
1
2
2
1
1
1
i
1
ik
2
2020-016-019 1
3
1
1
il
4
3
3
5
i1
4
2070-016-039 3

Jrone Kits No.

Description

5000-060-001

Repair Kits/Minor
Journal Bearing(1700-016-002)

5000-060-020

Repair Kits/Major
Journal Bearing(1700-016-002)/ and includes Seal Plate, Oil Deflector and 63.6mm Heat Shield.

Turbocharger System




Turbocharger System

JI'L?HE " Service Kits/ 137

HITACHI' HTO7

=0 Q't
Key Parts Description Jrone No. v/
1700-016-029 1400-016-133 2019-016-046 Turbo

: / Thrust Collar 1400-016-133 1

- . Thrust Bearing 1600-016-113 1

Al Journal Bearing 1700-016-029 2

2 Piston Ring (t/end 15.63mm)  2000-020-203 1

P 1 ORing(56mm) 2015-016-196 1

Nut, V band (73mm) 2016-016-027 1

lm o, Shaft Nut (RHT) 2019-016-046 1

Circlip 2020-016-019 3

Circlip (c/end 96mm) 2020-016-036 1

Heat Shield 2030-016-110 1

Screw ('Thrust Bearing M4x10) 2050-016-020 3

2030-016-110 -

Picture Jrone Kits No. Description

5000-060-002 Repair Kits/Minor




138/Service Kits

Sroomne

Turbocharger System

1?00 090-001

1600-016-113

1400-011-024

Key. Parts Description

2019-016-002  2019-016-026 Thrust Collar 1400-011-024 1
Thrust Bearing (46mm 1600-016-113
Ay 0 4l )

1600-016-121
1700-090-001
2000-020-203
2000-020-204
2015-016-196

Thrust Bearing (40mm)

Journal Bearing

Piston Ring (t/end 15.63mm)
3 Piston Ring (c/end 12.7mm)
1 ORing(55mm)

2020-016-019

2050-016-017 (u

2030-016-122 __—

Picture Jrone Kits No.

5000-060-003

Y
»n. o

&0 ©
ﬂ@ch & =
QOO0

Pooe

5000-070-021

5000-060-004

S biiees Shaft Nut (M5 LHT) 2019-016-002
Shaft Nut (M5 RHT) 2019-016-026

Circlip 2020-016-019

9 Circlip (c/end 96mm) 2020-016-036

Circlip (c/end 110mm) 2020-016-057

2030-016-122
2040-011-002
2040-016-034

Heat Shield

Oil Deflector (46mm)
4 Qil Deflector (40mm)
6  Bolt (c/end M6x14) 2050-016-007

Bolt (t/end M6x12) 2050-016-017
5  Screw ('Thrust Bearing M4x10) 2050-016-020
7 Bolt (t/end M8x16) 2050-016-022

Clamps,c/end 2070-016-039
2070-016-132
2070-016-133
2070-016-134

Clamps,t/end
8 Clamps,t/fend

L T T S S = = S S S R S X RO

Clamps,t/end

Description

Repair Kits/Minor
45.87mm Thrust Bearing/RHT Shaft Nut,

Repair Kits/Major
Key parts are same with 5000-060-003, and includes additional Heat
Shield/ 46mm 0il Deflector and Bolts.

Repair Kits/Minor
40mm Thrust Bearing/ LHT Shaft Nut.




Srcomnme Service Kits/ 139

Turbocharger System

'HOLSET H1B/H1C/HIE_

Key Parts Description Jrone No. ,?;; ‘%/o
1700-020-015 1400-016-001
Thrust Collar 1400-016-001 1
&w Thrust Bearing 1600-016-057 1
Journal Bearing 1700-020-015 2
1 Piston Ring (t/end 19.3mm)  2000-020-068 1
‘ 2020-016-002 2 Piston Ring (c/end 16.13mm) 2000-020-069 1
. 6  ORing(68mm) 2015-016-127 1
e ‘ TAF i a 5 ORing(145mm) 2015-016-143 1
i 050-016-009 Nut, V band (178mm) 2016-016-015 1
— \ Shaft Nut M7 LHT 2019016005 1
/ Circlip 2020.016-002 4
) Heat Shield(81.4mm) 2030-016-031 1
Oil Deflector 2040-016-033 1
Bolt (t/end M8x12) 2050-016-004 4
o Bolt M6x14 2050-016-007 4
Screw (M5x15) 2050-016-009 3
‘ Clamps,t/end 2070-016-046 2
e Clamps,t/end 2070016047 2
Clamps,t/end 2070-016-122 2
by
2016-016-015 ’
m S
2030-016-031 070-016-046

Picture Jrone Kits No. Description
IRRRERS]
Q0 @
oy ¢ ! Repair Kits/Minor
@ 00 2000020 CLY Sinreted Brozen Thrust Bearing with 360
oe @ ¢

Repair Kits/Major
Key Parts are same as 5000-020-014 and includes

5000-020-034
additional Heat Shield and 4pcs Bolts 2050-016-004




140/Service Kits Sroyvmne

Turbocharger System

HOLSET H2D

Key Parts Description

[ A Thrust Collar 1400-016-003 1

{"' w} 'ﬂ' “ 9 Thrust Bearing 1600-016-047 1

.. Journal Bearing 1700-020-019 2

Seal Plate(68mm) 1800-016-038 1

2 Piston Ring (t/end 19.3mm)  2000-020-068 1

3 Piston Ring (c/end 16.13mm) 2000-020-069 1

4 ORing((®152mm) 2015-016-019 1

5 ORing (®67mm) 2015-016-151 1

Shaft Nut M8 LHT 2019-016-013 1

1 Circlip 2020-016-017 4

Heat Shield(®92mm) 2030-016-003 1
L Oil Deflector 2040-016-033 1
. Bolt (t/end M8x12) 2050-016-004 6

Screw (M5x15) 2050-016-009 3

- ( | Bolt (c/end M6x12) 2050016017 8
Clamps, c/end 2070-016-012 1

L Clamps, t/end 2070-016-022 3

~_2070-016-022

Jrone Kits No. Description

5000-020-017 Repair Kits/Minor
Sinreted Brozen Thrust Bearing with 360




_lr1ﬂhr1

Turbocharger System

1600-016-117_—

1600-016-030 _—— a

1800-016-003_—

2030-016-031 __—

2030-016-043 —

Service Kits/ 141

1700-020-015

-020-0158 1400-016-00
é ﬁ #a—_ 2019016005

@w

Q'ty/

Jrone No. Tuta

Key Parts Description

[

Thrust Collar

1400-016-002
1600-016-030
1600-016-117
Journal Bearing (without Oil Groove) 1700-020-015

Thrust Bearing
Thrust Bearing

Journal Bearing (with Oil Groove) 1700-020-015B

Seal Plate(52mm) 1800-016-009
1 Piston Ring (t/end 19.3mm)  2000-020-068
2 Piston Ring (c/end 16.13mm)  2000-020-069
8 O Ring ( 48mm) 2015-016-051

Nut, V band(108mm) 2016-016-013

Shaft Nut(M7 LHT) 2019-016-005

4070016043 4 Circlip 2020-016-002
6  Circlip (Seal Plate 58mm) 2020-016-012

7 Circlip (c/end 138mm) 2020-016-048

7 Circlip (c/end 168mm) 2020-016-052

Heat Shield(73.4mm) 2030-016-031

Heat Shield(63.0mm) 2030-016-049

Oil Deflector 2040-016-005

Bolt,t/end M8x12 2050-016-004

2062-020-006
2070-016-043
2070-016-105
2070-016-122

3 Actuator Clip 5.2mm
Clamps,t/end
5 Clamps,t/end

T N T R S S e = = N U S U

Clamps,t/end

Picture

TAYTVY
(:) 0000

Qo0
o0 @3 @

Jrone Kits No.

5000-020-021

5000-020-022

5000-020-029

Description

Repair Kits/Minor

Journal Bearing without Qil Groove

Repair Kits/Minor

Journal Bearing without Oil Groove

Repair Kits/Minor

Journal Bearing with Qil Groove




142 /Service Kits Sdrevme

HOLSET

Q'ty/

Jrone No. Turho

Key. Parts Description

Turbocharger System

1700-020-015 1700-020-0158B 1400-016-002

"%9 T 2019016005

Thrust Collar
Thrust Bearing
Thrust Bearing

Journal Bearing(with oil groove)
Seal Plate(52mm)

1600-016-030
1 Ppiston Ring {t/end 19.3mm)
2 Ppiston Ring {c/end 16.13mm)
febb-piadng ol 5 ORing (48mm)
4 ORing(112mm)
4 O Ring (162mm)
8 Nut, V band(@108mm)
Nut, V band(@#178mm)
Nut, V band(@188mm)
Nut, V band(@156mm)
B o Shaft Nut(M7 LHT)
3 Circlip

7 Circlip (Seal Plate 58mm)
Cirelip (c/end 138mm)
Heat Shield(81.5mm)

6 0il Deflector

Bolt,t/end M5x10
1800-016-009__—

Picture Jrone Kits No. Description

Repair Kits/Minor
5000-020-018
Journal Bearing with Oil Groove

ir Kit
S000020:027 Repair Kits/Minor

Journal Bearing without Qil Groove

1400-016-002
1600-016-030
1600-016-140

Journal Bearing(without oil groove) 1700-020-015
1700-020-015B

1800-016-009
2000-020-068
2000-020-069
2015-016-051
2015-016-194
2015-016-205
2016-016-013
2016-016-015
2016-016-024
2016-016-036
2019-016-005
2020-016-002
2020-016-012
2020-016-048
2030-016-031
2040-016-005
2050-016-073

W B BB R R R R R R R R R R R R NN R e




Sreyme i Service Kits/ 143

Turbocharger System

HOLSET HC5A

r—1400-016-005 {_mznou-ozo-oas Key Parts Description Irone No.

Thrust Collar 1400-016-005 1

O ‘ ,\M Thrust Bearing 1600-016-0488 1

N Journal Bearing 1700-020-027 2

Piston Ring (c/end 19.05mm)  2000-020-062 1

Piston Ring (t/end 28.58mm) 2000-020-088 1

O Ring (®70mm) 2015-016-043 1

Circlip 2020-016-035 4

Oil Deflector 2040-016-012 1

Bolt (M8x25) 2050-016-040 4

2015-016-043 _— ~2040-016-012

Description

5000-020-020 Repair Kits/Minor
Copper Bar Journal Bearing with 360




144 /Service Kits Srcymne

Turbocharger System

HOLSET HE551V

Q'ty/

Key Parts Description Jrone No. Turbo

1700-020-023

2019-016-013

Thrust Collar 1400-016-131 1
Thrust Bearing 1600-016-139 1
Journal Bearing 1700-020-023 2
Piston Ring (t/end 22.48mm) 2000-020-052 1
Piston Ring (c/end 16.13mm) 2000-020-069 1
Shaft Nut (M8 LHT) 2019-016-013 1

1400-016-131

2000-020-052 _—

Picture ( Description

& 33
iy ') g Repair Kits/Minor

5000-020-036

ﬂ}y Q_ @? P Copper Bar Journal Bearing with 360
T T 23 "&t




Turbocharger System

JI'L'_PI"E Service Kits/ 145

Key Parts Description
Thrust Collar(H5.05mm) 1400-016-006 1
Thrust Collar(H5.45mm) 1400-016-006B 1
Thrust Bearing 1600-016-092 1
Journal Bearing(18.96mm) 1700-020-019 2
Journal Bearing(22.14mm) 1700-020-023 2
Seal Plate(68mm) 1800-016-024 1
1 Piston Ring (t/end 22.48mm) 2000-020-052 1
2 Piston Ring (t/end 19.3mm)  2000-020-068 1
4 Piston Ring (c/end 16.13mm) 2000-020-069 1
3 Piston Ring (t/end 19.05mm) 2000-020-079 2
7 ORing ( 67mm) 2015-016-151 1
8 O Ring (175mm) 2015-016-162 1
Nut, V band(@205mm) 2016-016-025 1
Shaft Nut(M8 LHT) 2019-016-013 1
6 Circlip(20.1mm) 2020-016-017 4
Circlip (Seal Plate 78mm) 2020-016-029 1
Heat Shield(92mm) 2030-016-003 1
0il Deflector 2040-016-015 1
Bolt,t/end M8x12 2050-016-004 6
Bolt,c/end M6*12 2050-016-017 8
Clamps,c/end 2070-016-012 2
0 Clamps,t/end 2070-016-022 3

Picture Jrone Kits No. Description

Repair Kits/Minor
5000-020-025B 5.05mm(H) Thrsut Collar/ 18.96mm Journal Bearing/ 16.13mm
Piston Ring(C end)/19.3mm Piston Ring(T end) .

5000-020-028 Repair Kits/Major
Key Parts are same as 5000-020-025B,and includes additional Seal Plate and Oil Deflector.

Repair Kits/Minor
5000-020-028B 5.05mm(H) Thrsut Collar/ 18.96mm Journal Bearing/ 16.13mm
Piston Ring(C end)/ 12.05mm Twin Piston Ring(T end)




146/Service Kits Srcvmne

Key Parts Description Jrone No.

Thrust Collar{H5.05mm) 1400-016-006

- 1700-020-023 1400-016-006 -016-0068
- / / Thrust Collar(H5.45mm) 1400-016-006B
im ﬂm Thrust Bearing 1600-016-092

Journal Bearing(18.96mm) 1700-020-019
Journal Bearing(22.14mm) 1700-020-023
Seal Plate(68mm) 1800-016-024
Piston Ring (t/end 22.48mm)  2000-020-052
Piston Ring (t/end 19.3mm)  2000-020-068
Piston Ring (c/end 16.13mm) 2000-020-069
Piston Ring (t/end 19.05mm)  2000-020-079

e_m;sﬂg

2050-016-017

O N W BN e

= = O Ring ( 67mm) 2015-016-151

= 0 Ring (175mm) 2015-016-162
w Nut, V band(@205mm) 2016-016-025
41 Shaft Nut(M& LHT) 2019-016-013

4 6  Circlip(20.1mm) 2020-016-017

| C ) Circlip(14.4mm) 2020-016-040
z Circlip (Seal Plate 78mm) 2020-016-029

p »; Heat Shield(92mm) 2030-016-003

—t Oil Deflector 2040-016-015

Bolt,t/end M8x12 2050-016-004

Bolt,c/end M6*12 2050-016-017

—— Clamps,c/end 2070-016-012
Clamps,t/end 2070-016-022

Picture Jrone Kits No. Description

Repair Kits/Major
5000-020-016
Key parts same as 5000-020-023,and includes additional Seal Plate,Oring and Clamps.

Repair Kits/Minor
5.05mm(H) Thrust Collar/ 22.14mm Journal Bearing/ 22.48mm Piston

5000-020-023 . " L
Ring(T end) /16.13mm Piston Ring(C end).

Turbocharger System

Q'ty/
Turbo

W N RO R R R R D R R R RN R R R R NN R e




Are>me

Turbocharger System

"HOLSET HY55V

Service Kits/ 147

1600-016-061

Key: Parts Description Irone No.

2019-016-008

7&6 D. 2019-016-013

1400-016-006 1

Thrust Collar(L11.95mm)

Thrust Collar(L13.7mm) 1400-016-128 1
Thrust Bearing 1600-016-061 1
Journal Bearing 1700-020-023 2
2 Piston Ring (t/end 22.48mm) 2000-020-052 2
1 Piston Ring (c/end 16.13mm) 2000-020-069 1
3 ORing (®175mm) 2015-016-162 1
4 0 Ring (®156mm) 2015-016-191 1
Nut, V band($188mm) 2016-016-024 1
5 Nut, V band($205mm) 2016-016-025 1
5 Nut, V band(@180mm) 2016-016-035 1
Shaft Nut{M8 LHT) 2019-016-008 1
Shaft Nut(M8 LHT) 2019-016-013 1
Circlip(23.5mm) 2020-016-004 4
Oil Deflector 2040-016-015 1
Bolt,t/end M5x10 2050-016-073 8

5000-020-024

5000-020-032

Description

Repair Kits/Minor
11.95mm Thrust Colla/ Twin Piston Ring in T side/ 156mm O Ring.

Repair Kits/Minor
13.7mm Thrust Collar/ Twin Piston Ring in T side/ 156mm & 175mm O Ring.




148/Service Kits Sroome

Turbocharger System

B
1400-015-@Ir .. 1400-016-152  2019-016-028 Key Paris DescibHon

” é 9’ w Thrust Collar 1400-016-004 1
Thrust Collar(Twin Piston Ring) 1400-016-152 1

Thrust Bearing(69.8mm) 1600-016-096 1

5  Thrust Bearing 1600-016-035 1

Journal Bearing 1700-020-011 2

6 Seal Plate(70mm*6.7mm) 1800-016-039 1

6  Seal Plate(70mm*5.0mm) 1800-016-077 1

Piston Ring (t/end22.48mm) 2000-020-052 2

8  Piston Ring (t/end 22.23mm) 2000-020-053 2

2 Piston Ring (c/end 19,05*1,6mm) 2000-020-062 1

8  Piston Ring (¢/end 19.05*1.71mm) 2000-020-079 1

3 ORing(64.5mm) 2015-016-024 1

4 ORing(175mm) 2015-016-162 1

4 ORing (196mm) 2015-016-215 1

Nut, V band(@251mm) 2016-016-017 1

Nut, V band(@140mm) 2016-016-018 1

Shaft Nut(M11*1 LHT) 2019-016-023 1

Shaft Nut(7/16-20 RHT) 2019-016-028 1

1 Circlip 2020-016-004 4

Circlip (Seal Plate 78mm) 2020-016-029 1

Circlip 2020-016-072 1

Heat Shield{105mm) 2030-016-126 1

7  0Oil Deflector 2040-016-035 1

7 Oil Deflector 2040-016-039 1

Picture Jrene Kits No. Description

Repair Kits/Minor
5000-020-019 Thrust Collar(1400-016-004)/ 22.48mm Piston Ring(T end)/ 19.05%1.6mm
Piston Ring(C end)/ 64.5mm&175mm O ring.

Repair Kits/Minor
5000-020-037 Thrust Collar(1400-016-004)/ 22.23mm Piston Ring(T end)/ 19.05%1.6mm
Piston Ring(C end)/ 64.5mm O ring.




Sre>mne

Turbocharger System

Service Kits/ 149

1HI

1700-011-001 400-011-001

@ 2019-016-036

1600-011-001 __——
A i
QOO M [
& 6
og('-'-
1800-016-001__—— tj&'

~~-2070-016-087

-

b030-016-m3

Picture Irone Kits No.

Q LA ILLS 5000-080-021 Repair Kits/Minor
e
cogor

Key Parts Description

Thrust Collar
Thrust Bearing

lournal Bearing
Seal Plate
3 Piston Ring (c/end 10mm)
2 Piston Ring (t/end 11mm)
4 Piston Ring (c/end 8mm)
Shaft Nut (LHT)
1 Circlip
Heat Shield
Bolt (t/end M6x12)
5 Screw ('Thrust Bearing M3x6)
Screw (Seal Plate M3x10)
6  Bolt(c/end M5x10)
Actuator Clip
Clamps,t/end
Clamps,c/end

Deseription

1400-011-001
1600-011-001
1700-011-001
1800-016-001
2000-020-164
2000-020-175
2000-020-208
2019-016-036
2020-016-021
2030-016-043
2050-016-017
2050-016-021
2050-016-032
2050-016-049
2062-020-001
2070-016-038
2070-016-087

B I e e el = S S SN N S




150/Service Kits

drsvmne

Turbocharger System

1700-011-001  1400-011-002
Jie, T

1400-011-0028
AA00-011:0028

1600-016-1118

'\ —
1600-011-00:

2

6 —

Q'ty/
Turbo
1400-011-002 1
1400-011-002B
1400-016-139
1600-016-111B

Key Parts Description Irone No.

1400-016-139 2019-016-036

Thrust Collar(9.6mm)
Thrust Collar(15mm)
Thrust Collar(11.4mm)
Thrust Bearing

Thrust Bearing(RHB3)

1600-011-001
1600-011-006
1700-011-001

Thrust Bearing

lournal Bearing

6 Seal Plate(4.1mm) 1800-011-001

6 Seal Plate(4.7mm) 1800-016-055

1 Piston Ring (t/end 13mm) 2000-020-207

e 2 Piston Ring (c/end 8mm) 2000-020-208
Nut, V band (65mm) 2016-016-034

Shaft Nut (LHT) 2019-016-036

2050-016-049 3 Circlip 2020-016-018
Heat Shield (4.6mm) 2030-016-055

2030-016-028
2030-016-116
2030-016-113
2050-016-025
2050-016-032

7/ Heat Shield (4.6mm)
7 Heat Shield (4.8mm)
Heat Shield (7mm)
4 Screw (‘Thrust Bearing M3x8)
5 Screw (Seal Plate M3x10)

‘Bolt (c/end M5x10) 2050-016-049
Bolt {c/end M5x12) 2050-016-026
Bolt {c/end M5x10) 2050-016-101

2070-016-087
2062-020-005

Clamps,c/end

e e el S N e s bl ] I T Bl Hetl il e e e ol By O i !l

Actuator Clip

Picture

5000-080-010

5000-080-0108

5000-080-053

Description

Repair Kits/Minor
9.6mmThrust Collar(1400-011-002)/69.8mm Thrust Bearing(1600-011-006)

Repair Kits/Minor
9.6mmThrust Collar(1400-011-002)/30.6mm Thrust Bearing(1600-016-111B)

Repair Kits/Minor
15mm Thrust Collar(1400-011-002B)/26.9mm Thrust Bearing(1600-011-001)




Srcom | Service Kits/ 151

Turbockarger System

IHI

Key Parts Description Jrone No.

1700-070-023 1400-016-041 2019-016-036 2062-020-005
f Thrust Collar 1400-016-041 1

Thrust Bearing 1600-016-038 1

Journal Bearing 1700-070-023 2

Seal Plate (50.8mm) 1800-016-033 1

3 Pistan Ring (c/end 10mm) 2000-020-164 1

O Y s 2 Piston Ring (c/end 12.41mm) 2000-020-181 1
1 Piston Ring (t/end 13mm) 2000-020-207 1

Shaft Nut (M4x0.5 LHT) 2019-016-036 1

Circlip 2020-016-019 3

16-034 Heat Shield (69.6mm) 2030-016-139 1

Bolt (t/end M6x10) 2050-016-002 6

4 Bolt(M3x6) 2050-016-021 4

Bolt (Seal Plate M3x12) 2050-016-034 3

2050-016-002 5 Bolt {c/end M5x10) 2050-016-049 5
Actuator Clip(6mm) 2062-020-005 1

Clamps, t/end 2070-016-038 5

Clamps, ¢/end 2070-016-087 3

2070-016-038

Picture i Description

Repair Kits/Minor

5000-080-119
Thrust Collar with Twin Piston Ring/Thrust Bearing with 360




152/Service Kits Srcomne

Turbocharger System

IHI RHF4/RH

Key  Parts Description

1700-070-023 1700-070-025 19 1400-011-017 . - = - -
p ' Thrust Collar 1400-011-017 i
B =
. Thrust Bearing 1600-016-013

Thrust Bearing 1600-016-109
Journal Bearing (11.54mm) ~ 1700-070-023

i 3
Q c6

7

1t Journal Bearing (12.33mm)  1700-070-025

/6_ 9 10
0 Q “ @ M 19 Journal Bearing (12.51mm)  1700-070-035
19 Journal Bearing {13.50mm)  1700-070-036
[j @ @M Seal Plate (49mm) 1800-016-049
Seal Plate (50.8mm) 1800-016-061
@ m 2050-016-083

3 Piston Ring (c/end 10mm) 2000-020-164
[Mw 1 Piston Ring (t/end 17mm)  2000-020-186
17 Nut, V band (73mm) 2016-016-027

l‘l
um -] 2019-016-042

[k

"'"'m: O\"“ g

1600-016-013 o

oy

2 Piston Ring (t/end 15mm) 2000-020-178

17 Nut, V band (90.8mm) 2016-016-022

1800-016-049 .~ Shaft Nut (M5 LHT) 2019-016-042
4 Shaft Nut (M5 LHT) 2019-016-004

7 Circlip(®14mm) 2020-016-034

& ¢ 6 Circlip(®16mm) 2020-016-059

18  circlip(®49.6mm) 2020-010-001

1800-016-061 18 Circlip(®57.6mm) 2020-010-014
9 Circlip 2020-010-009

Heat Shield (8mm) 2030-016-022

Heat Shield (16.5mm) 2030-016-050

20 Heat Shield (®50*H4.5mm)  2030-016-095
20 Heat Shield (050*H4.1mm) ~ 2030-016-0958

\2030-016-050

\2030-016-022 \zoa M 20 Heat Shield (©58.1*H4.5mm) 2030-016-152
Heat Shield (©53.0mm) 2030-016-132

15 Heat Shield (©66.2mm) 2030-016-133
11 Bolt (t/end M6x10) 2050-016-002
12 Bolt (t/end M6x16) 2050-016-115
Screw ('Thrust Bearing M3x8) 2050-016-025

Bolt (c/end M6x12) 2050-016-028

10 Screw (Seal Plate M3x12) 2050-016-034
13 Bolt(c/end M5x12) 2050-016-026
Bolt (c/end M5x8) 2050-016-083

14 Bolt (c/fend M5x10) 2050-016-049
16 Clamps,c/end 2070-016-019
Clamps,c/end 12070-016-087

l—‘U’|U’|U1U‘l-hl\JbU-hmHHHHHHHHHHHHHHHHHHHMI—!HHNNHH

8 Actuator Clip 2062-020-005




Turbocharger System

Srcomnme | Service Kits/ 153

IHI RHF4/RHV4/RHV5S

Picture Irone Kits No. Description

o Repair Kits/Minor
[®) LA} 5000-080-025 Thrust Bearing with 360(1600-016-013)/11.54mm Journal
e 000 Bearing/ 15mm Piston Ring / Shaft Nut(2019-016-042),
e & © ' . N .
73
8 o Ob Repair Kits/Minor

5000-080-026 Thrust Bearing with 360(1600-016-109)/12.51mm Journal
Bearing/ 49mm Seal Plate/ 15mm Piston Ring / Shaft Nut(2019-016-042)

@ Repair Kits/Minor
IR

0 5000-080-027 Thrust Bearing with 360(1600-016-109)/11.54mm Journal
°* 000 Bearing / 15mm Piston Ring / Shaft Nut(2019-016-042)
o0 & 8
Wi — O
O o Repair Kits/Minor
@ w 5000-080-123 Thrust Bearing with 360(1600-016-109)/13.50mm Journal

Bearing / 17mm Piston Ring / Shaft Nut(2019-016-042)




154/Service Kits

Sdrcvme

Turbocharger System

1600-016-038 __ —

b030-016-019

00-070-025

1400-016-041 Key Parts Description

Thrust Collar(L10.44mm)
Thrust Collar(L9.12mm)
Thrust Bearing

Journal Bearing (7mm)
Journal Bearing (6mm)

Seal Plate(flat)

Seal Plate(groove)

Piston Ring (c/end 10mm)
Piston Ring (t/end 15mm)
Piston Ring (c/end 12.4mm)
Shaft Nut (M5 LHT)
Circlip(0.6mm)
Circlip(1imm)

Heat Shield

Bolt

Screw ('Thrust Bearing M3x6)

NN N R W e

i 6
2070-016-087 Screw (Seal Plate M3x12)
1 Bolt (¢/end MSx10)
; Clamps,t/end
Clamps,t/end

oo

\2070-016-031

Picture

Q00 e
@

g)‘OOO

Jrone Kits No. Description

Repair Kits/Minor
10.44mm Thrust Collar{1400-016-041) with twin piston ring(1pc 2000-020-164 and 1pc
2000-020-181)/ 7mm Journal Bearing (1700-016-025)

5000-080-115

Irone No.

1400-016-041
1400-016-0418
1600-016-038
1700-070-025
1700-070-024
1800-016-033
1800-016-0338
2000-020-164
2000-020-178
2000-020-181
2019-016-042
2020-016-011
2020-016-011B
2030-016-019
2050-016-011
2050-016-021
2050-016-034
2050-016-049
2070-016-031
2070-016-091

: Q‘tv/.

Turbo

B E O W R R R W W R B R R R RN N R




Turbocharger System

droone Service Kits/ 155

Parts Description

Key

’M IMM Thrust Collar 1400-011-017 1
[M “ .' RS Thrust Bearing 1600-016-013 1
: Journal Bearing 1700-070-025 2

2 Piston Ring (c/end 10mm) 2000-020-164 1

O O m o 2020-016-059 1 Piston Ring (t/end 17mm) 2000-020-186 1

%0-016-013 ' Nut, V band (90.8mm) 2016-016-022 1
\i \3 3 Shaft Nut (M5 LHT) 2019-016-042 1

Circlip 2020-016-059 1

5  HeatShield (H10.4*1mm)  2030-016-082 1

5  Heat Shield (H10.4*1.3mm)  2030-016-082B 1

5 Heat Shield (H7.7*1mm) 2030-016-133 1

5  HeatShield (H11*1.2mm) 2030016141 1

4 Screw ('Thrust Bearing M3x8) 2050-016-025 1

Bolt (c/end M5x12) 2050-016-026 5

Bolt (c/end M6x16) 2050-016-028 6

3 Actuator Clip 2062-020-005 1

Picture Jrone Kits No.

Description

5000-080-009 Repair Kits/Minor
Repair Kits/Major
5000-080-051 Key parts are same as 5000-080-009 ,and includes additional 10.4*1mm

Heat Shield(2030-016-082)




156/Service Kits Src>m

Turbocharger System

"IHI RHFS55V

Key Parts Description Jrone No.

Thrust Collar 1400-016-100 1
Thrust Bearing 1600-016-105 1
Journal Bearing 1700-070-049 2

2 PistonRing (c/fend 12.4mm)  2000-020-181 1
1 Piston Ring (t/end 17mm) 2000-020-186 1
Nut, V band (90.8mm) 2016-016-022 1

Shaft Nut (LHT) 2019-016-027 1
Circlip 2020-016-059 1

Heat Shield 2030-016-124 1
4 Screw ('Thrust Bearing M3x8) 2050-016-025 3
Bolt (c/end M6x16) 2050-016-028 4
Clamps,c/end 2070-016-087 3

Bolt (c/end M8x14) 2050-016-011 8

Bolt (¢/end M5x8) 2050-016-083 6

Bolt (c/end M5x10) 2050-016-049 8

3 Actuator Clip 2062-020-005 1

\g030-016-124

Picture Jrone Kits No. Description
g TTT I Ty
o® OO 5000-080-052 Repair Kits/Minor

OQO@




Turbocharger System

:l_f_'f'PnE Service Kits/ 157

1700-070-033 1400-011-0158 1400-011-015

froeee Key Parts Description Irone No.
2000-020-186

[ @ ‘] {“] @ TN Thrust Collar(L 11.9mm) 1400-011-015 1 .
Thrust Collar(L 11.1mm) 1400-011-0158 1
A O 1
2
@ 0% O 1
1600:016:119 ———— Piston Ring (¢/end 12.4mm)  2000-020-181 1

@ [%] Piston Ring (t/end 17mm)  2000-020-186 1 ;

2 3 Piston Ring (c/end 14mm) 2000-020-187 1 ‘

w/@ s Shaft Nut (LHT) 2019-016-027 1

1 circlip 2020-016-056 3 ‘

" 1

! 2 5

- [ 4

3

5

6

7

T———_2000-020-187 Thrust Bearing 1600-016-119

()w Journal Bearing 1700-070-033

Seal Plate 1800-016-042

Heat Shield 2030-016-093
Bolt (c/end M8x14) 2050-016-011
Screw (‘Thrust Bearing M3x6) 2050-016-021
Screw (Seal Plate M4x13) 2050-016-043
Bolt (c/end M6x10) 2050-016-027
Bolt (c/end M6x12) 2050-016-113

©
1800-016-042 __'. .w e

NoOow B

Clamps,t/end 2070-016-031
Clamps,c/end 2070-016-039
Clamps,c/end 2070-016-118 1

~—_2070-016-031

Description

Repair Kits/Mino

11.1mm Thrust Collar(1400-011-015B)

fryww
QOO Repair Kits/Major
@ -t ® y 5000-080-118 Key Parts are same as 5000-080-050,and
4 . includes additional Heat Shield and Bolts




158/Service Kits

Sromne

Turbocharger System

~~.2030-016-151

Picture

Jrone Kits No.

5000-080-121

Repair Kits/Minor

Thrust Collar

Thrust Bearing

Journal Bearing

Piston Ring (t/end 17mm)
Piston Ring (c/end 14mm)
Shaft Nut (M7x0.75 LHT)
Circlip

Heat Shield (©95.22mm)

Screw (M3x8)

Bolt (M8x25)

Description

1400-016-153 1
1600-016-151
1700-070-050
2000-020-186
2000-020-187
2019-016-021
2020-016-070
2030-016-154
2050-016-025
2050-016-071

B~ T e




Turbocharger System

Sre>mm

1800-016-043__

2070-016-137

1600-016-0408_—"

Service Kits/ 159

@ @

1700-070-026

2019-016-021

1400-011-016

1 3
r
~~.2050-016-021

2050-016-011

*®

rZ
O
4

' 2070-016-031

}> 2070-016-123

Picture

Key Parts Description Jrone No.

Thrust Collar

1400-011-016 ]
1600-016-040B
1700-070-026
1800-016-043
2000-020-192
2000-020-193
2000-020-187

Thrust Bearing

Journal Bearing

Seal Plate (70mm)
1 Piston Ring (t/end 18.5mm)
2 Piston Ring (c/end 16mm)
3 Piston Ring (c/end 14mm)

Shaft Nut (M7x0.75 LHT) 2019-016-021

4 Circlip 2020-016-070
Heat Shield (90.2mm)
Bolt (t/end M8x14) 2050-016-011
Screw (M3x6) 2050-016-021

2050-016-072
2050-016-118
2070-016-031
2070-016-123
2070-016-137

1

2

1

1

1

1

1

2

2030-016-135 1

8

4

Bolt (c/end M8x16) 6
Bolt (Seal Plate M4x15) 4
Clamps, t/end 6
Clamps, c/end 4
1

Clamps, ¢/end

Description

5000-080-120

Repair Kits/Major




160/Service Kits

droomne

Turbocharger System

IHI

Picture Jrone Kits No.

Repair Kits/Major

Q'ty/

Key Parts Description Jrone No. Turbo

Thrust Collar 1400-016-106 1
Thrust Bearing 1600-016-1128 1
Journal Bearing 1700-070-034 2
Seal Plate (79.96mm) 1800-016-045 1
Piston Ring (c/end 16mm) ~ 2000-020-193 1
Piston Ring (c/end 20mm) 2000-020-227 1
Piston Ring (t/end 22.35mm)  2000-020-228 1

Description




Torbocharger System

Sroome | Service Kits/ 161

(KKK KO3/K04 %

it Q't
Key Parts Description Irone No. Tur\’t;{n
1700-016-004  1700-040:027 4 Thrust Collar(L12mm) 1400-011-004 1
F Thrust Bearing 1600-016-070 1
g s Thrust Bearing 1600-016-075 1
i ' Journal Bearing (single oil feed) 1700-040-027 1
Journal Bearing (twin oil feed)  1700-016-004 1
2 Piston Ring{ c/end 10mm) 2000-020-033 1
1 Piston Ring (t/end 14mm) 2000-020-133 1
5 O Ring(Seal plate 36mm) 2015-016-017 1
3 0 Ring(C/Cover 108mm) 2015-016-173 1
7 Shaft Nut (M4.5 LHT) 2019-016-0328 1
Fa 6  J-Bearing Lock plate 2020-010-006 1
wnoleon — . "C'Clip 2020-010-007 1
: Circlip 2020-016-003 1
10  Heat Shield{H7.7mm) 2030-016-011 1
10  Heat Shield{H6.8mm) 2030-016-011B 1
Heat Shield{62mm) 2030-016-027 1
B i Heat Shield(53.5mm) 2030-016-037 1
Heat Shield(56.7mm) 2030-016-064 1
Oil Deflector 2040-016-004 1
Bolt (t/end M6x10) 2050-016-002 8
9 Bolt {t/end M6x12) 2050-016-017 4
8  Bolt{c/end M6x12) 2050-016-059 4
Clamps , t/end 2070-016-005 2
Clamps, c/end 2070-016-011 2
Clamps , t/end 2070-016-002 6
Clamps, ¢fend 2070-016-039 5
Clamps, ¢/end 2070-016-064 1
o o Clamps, c/end 2070-016-093 1
Nut, V band(76mm) 2016-016-011 1

Picture Jrone Kits No. Description

Repair Kits/Major
Thrust Bearing(1600-016-070)/Journal Bearing with Single Oil Feed

= ° . Repair Kits/Minor
s _0AD-. :
i._‘) =0A0:040-004 Thrust Bearing(1600-016-070)/Journal Bearing with Twin Oil Feed
W o &
()

& 9 5000-040-003

—r—
&) Repair Kits/Minor
2000:040-005 Thrust Bearing(1600-016-075)/Journal Bearing with Single Oil Feed




162 /Service Kits

drcoome

Turbocharger System

KKK KO03/K04

Picture

Jrone Kits No.

Deseription

TTTTTY

Deovoe
;ﬂm BOQO «

o Qo
O L~ TTTTTY

° TTTHT
gpoom OQO «
‘inO

5000-040-005B

5000-040-104

Repair Kits/Major
Thrust Bearing(1600-016-070)/Both Journal Bearing(1700-016-004 and 1700-040-027)

Repair Kits/Major
Key parts are same as 5000-040-004 except additional bolts




Turbacharger System

JrLTnE Service Kits/ 163

Key Parts Description “
|
7 Thrust Collar(L12mm) 1400-011-004 1
7 Thrust Collar(L11.2mm) 1400-011-0048 1
Thrust Bearing 1600-016-070 1
Thrust Bearing 1600-016-075 1
Journal Bearing (twin oil feed)  1700-016-004 1
Journal Bearing (single oil feed) 1700-040-027 1 |
4 Piston Ring(c/end 10mm) 2000-020-033 1 I
3 Piston Ring (t/end 14mm) 2000-020-133 1 ‘
6  J-Bearing Lock plate 2020-010-006 1 |
2 "C"Clip 2020-010-007 1
5 O Ring(Seal plate 36rmm) 2015-016-017 1
1 O Ring(C/Cover 108mm) 2015-016-173 1 |
8  Shaft Nut( M4.5 LHT) 2019-016-0328 1
Circlip 2020-016-003 1
Heat Shield(55mm) 2030-016-047 1
Heat Shield(48mm) 2030-016-131 1
0Oil Deflector 2040-016-004 1
9 Bolt (t/end M6x10) 2050-016-002 6
Bolt (c/endr M6x12) 2050-016-059 4
Bolt (t/end M7x12) 2050-016-112 6
Clamps, t/end 2070-016-011 1
Clamps, tfend 2070-016-019 6
Clamps, t/end 2070-016-099 1
Clamps, t/end 2070-016-092 3
2030-016-13
Picture Jrone Kits No., Description
@ evee ‘
b TTTTYY Repair Kits/Minor
5000-040-0048 12mm Thrust Collar(1400-011-004)/Thrust Bearing(1600-016-075)/Journal Bearing with Twin
l_i e &OO Q 0« 0il Feed(1700-016-004)/Both Oring(2015-016-017 and 2015-016-173)
| (]




164 /Service Kits

droomne

Turbocharger System

1800-016-003_~

1800-016-068

1800-016-071

Picture

fioo

€O

lQ(J!vl)-ﬂl.ti-OOS

\2030-016-0068 \2030-016-045

Key Parts Description

Thrust Collar(9.8mm )

Seal Plate(38mm,Super Back)
Seal Plate(38mm,Flat Back)
11 seal Plate(42.3mm,Flat Back)
Seal Plate(42.3mm,Super Back)
8  Seal Plate(46.7mm,Flat Back)
8  Seal Plate(46.7mm,Super Back)
11 Seal Plate(46.8mm*34mmCW)
Bearing spacer(14.65mm)

6  Circlip (C/Cover78mm)
Circlip (C/Cover93mm)
Heat Shield(34.4mm)
Heat Shield(30.4mm)

Heat Shield{43mm)/Anti-H Temperature

ARRRA

coffo0OQO *

Jrone Kits No.

5000-040-030

5000-040-030C

10 Heat Shield(44mm)/Anti-H Temperature
1

o

Heat Shield(49mm)/Anti-H Temperature
Bolt (t/end M6x12)
4 Screw (M3 Socket-head Seal Plate)
Bolt (t/end M6x10)
Bolt (c/end M6x12)
5 Clamps, t/end

Description

Repair Kits/Major
12.6mm Thrust Collar(1400-011-008)/46.7mm Seal Plate with Flat

Jrone No.

1400-011-006

Thrust Collar(12.6mm) 1400-011-008
Thrust Collar(Twin Ring) 1400-016-118
Thrust Bearing (360 deg) 1600-016-054
Journal Bearing 1700-016-003

1800-016-003
1800-016-068
1800-016-006
1800-016-071
1800-016-032
1800-016-057
1800-016-073
1915-016-032

1 piston Ring (t/end 10mm*1.38mm) 2000-020-156
2 piston Ring (c/end 10mm*1.38mm) 2000-020-156Y
3 piston Ring ( t/end 10mm*1.08mm) 2000-020-273
3 piston Ring (c/end 10mm*1.08mm)  2000-020-273Y
9 O Ring(Seal plate 32mm) 2015-016-023
o/ 7 ORing (76mm) 2015-016-001
TS2020016.053 7 ORing (103mm) 2015-016-022
7 ORing (92mm) 2015-016-172
Shaft Nut (M4x0.5) 2019-016-018

2020-016-029
2020-016-053
2030-016-006
2030-016-006B
2030-016-045
2030-016-130
2030-016-148
2050-016-017
2050-016-018
2050-016-002
2050-016-059
2070-016-012

Back(1800-016-032)/ 10*1.38mm Piston Ring/ 32mm&92mm&103mm O ring /43mm

VNT Heat Shield(2030-016-045).

Repair Kits/Major
12.6mm Thrust Collar(1400-011-008)/42.3mm Seal Plate with Flat
Back{1800-016-006)/10*1.38mm Piston Ring/ 32mm&103mm O ring

Qiy/
Turbo




Srcvmne Service Kits/ 165

Turbocharger System

KKK KP31/KP35/KP39/BV35/39

Picture Jrone Kits No. Description

Repair Kits/Minor
5000-040-032
12.6mm Thrust Collar(1400-011-008)/10*1.38mm Piston Ring/ 32mm&103mm O ring.

Repair Kits/Minor

5000-040-039 ; . ;
9,8mm Thrust Collar(1400-011-006)/10*1.38mm Piston Ring/ 32mm O ring.

Repair Kits/Major
Key Parts are same as 5000-040-039,and additional 38mm seal plate(1800-016-003)/Bearing
Spacer/92mm O ring(2015-016-172)/34.4mm Heat Shield(2030-016-006)

5000-040-137

Repair Kits/Minor
Thrust Collar with Twin Piston Ring(1400-016-118)/ 10*1.38mm Piston Ring(T end)/ 2pcs

Piston{10*1.08mm,C end)/ 32mm O Ring.

5000-040-040

Repair Kits/Major
Key Parts are same as 5000-040-040 except additional 46.7mm seal plate with super
back{1800-016-057) and 76mm O Ring.

5000-040-134




166/Service Kits ” e >y

Turbocharger System

Q'ty/

Key Parts Description Irone No. Tiirlin
Thrust Collar 1400-016-077 1
Thrust Collar 1400-016-0778
Thrust Bearing 1600-016-070 1
Thrust Bearing 1600-016-075
'lournal Bearing 1700-040-006 ol
1 Piston Ring (t/end 14mm) 2000-020-133 1
1 Piston Ring (c/end 14mm) 2000-020-133Y 1
5 O Ring (Brg Hsg/Sealplate 48mm)  2015-016-003 1
6 O Ring(C/Cover 110mm) 2015-016-004 1
6 O Ring(C/Cover 103mm) 2015-016-022
6 0O Ring(C/Cover 121mm) 2015-016-175
Shaft Nut (M5 LHT) 2019-016-002
2 Circlip 2020-016-003
Heat Shield(62mm) 2030-016-040
Heat Shield(66.5mm) 2030-016-041
Qil Deflector 2040-016-018
N B Balt (c/end M6x10) 2050-016-002 6
2070016077~ .ﬁ‘/’—- ™y Bolt (c/end M6x14) 2050-016-007 6
- T S Bolt (Seal Plate to B/Hsg MSx12)  2050-016-008 4
Bolt (Seal Plate to B/Hsg M6x16)  2050-016-013
Bolt (c/end M6x12) 2050-016-017
Bolt (t/end M8x10) 2050-016-044
7 Bolt (c/end M6x12) 2050-016-059
i — Clamps, c¢/end 2070-016-001
Clamps, c/end 2070-016-003
230 Clamps, t/end 2070-016-063
Clamps, t/end 2070-016-065
Clamps, cfend 2070-016-077
Clamps, t/end 2070-016-080
Clamps, c¢/end 2070-016-103
Clamps, c/end 2070-016-104
Clamps, t/end 2070-016-126
Clamps, c/end 2070-016-127
Picture Jrone Kits No. Description

lololelel

O:)g 5000-040-011 Repair Kits/Minor

i"") Thrust Collar(1400-016-0778)/Thrust Bearing with 360(1600-016-075)

el oy
PaiATTETEY
S L AR
8 o 0000 OO

Q:OG .

Repair Kits/Minor
5000-040-107 Thrust Collar(1400-016-077)/Thrust Bearing with
360(1600-016-075)/ 48mm& 110mm &103mm O Ring.




Turbockarger System

Jrf’ne Service Kits/ 167

Thrust Collar 1400-016-130 1
Thrust Collar 1400-016-144 1
Thrust Bearing (360 deg) 1600-016-093 1
Thrust Bearing (270 deg) 1600-016-144 1
Thrust Bearing (270 deg) 1600-016-073 1
Journal Bearing 1700-040-006 2
Journal Bearing 1700-040-016 2

5 Piston Ring (t/end 19.3mm)  2000-020-142 2
3 Piston Ring(c/end 14mm) 2000-020-144 1
¥ 0 Ring(C/Cover 110mm) 2015-016-004 1
6 0 Ring (Brg Hsg/Sealplate 64.5mm) 2015-016-024 1
6 O Ring (Brg Hsg/Sealplate 62mm)  2015-016-062 1
7 O Ring{C/Cover124mm) 2015-016-174 1
Shaft Nut (M7 LHT) 2019-016-005 1
Circlip(17mm) 2020-016-002 4

2 Circlip(13.9mm) 2020-016-003 4
2 Circlip(13.5mm) 2020-016-009 4
Heat Shield (55.2mm) 2030-016-075 1

Heat Shield (62.5mm) 2030-016-0758 1

11  Oil Deflector(ID 20.5mm) 2040-016-013 1
11  Oil Deflector(ID 15mm) 2040-016-0138 1
8 Bolt (c/end M6x14) 2050-016-007 6
Bolt (Seal Plate to B/Hsg M6x16)  2050-016-013 4

/ . ’ 9  Bolt, t/end 2050-016-113 8
= B /- Clamps, t/end: 2070-016-052 3
\ S \sssinoii ) Clamps, ¢/end 2070-016-077 1
Clamps, c/end 2070-016-094 1
Clamps, t/end 2070-016-095 4

4 Clamps, t/end 2070-016-096 5
Clamps, ¢fend 2070-016-102 1

10 Clamps, t/end 2070-016-120 3
Clamps, c/end 2070-016-121 1
Clamps, c/end 2070-016-103 3

Picture

Jrone Kits No. Description

Repair Kits/Minor
5000-040-019 Thrust Collar(1400-016-144)/Thrust Bearing(1600-016-144)/Journal
Bearing(1700-040-006)/ 64.25mm O Ring.

Repair Kits/Minor
5000-040-136 Thrust Collar(1400-016-130)/Thrust Bearing(1600-016-073)/ Journal
Bearing(1700-040-016)/ 62mm& 110mm O Ring / 20.5mm Oil Deflector(2040-016-013)

Service
Kits




168/Service Kits

drevmne

Turbocharger System

KKK K27

Picture

QOO0

Key  Parts Description

Thrust Collar
Thrust Bearing (270 deg)
Thrust Bearing (360 deg)

Journal Bearing
Piston Ring (t/end19.3mm)
Piston Ring (c/end14mm)

0 Ring(C/Cover 135mm)
O Ring(C/Cover 152mm)
0 Ring(C/Cover177mm)
Shaft Nut( M7 LHT)
Shaft Nut( M7 LHT)

4 Circlip

NN N W N e

10 Heat Shield(81.5mm)
10 Heat Shield(87.5mm)
Oil Deflector
9 Bolt,c/end (M6x14)
Bolt (t/end M8x14)
5 Bolt(Seal Piate to B/Hsg Mbx16)
8 Bolt (t/end M8x16)
Clamps, c/end
Clamps, t/end

Jrone Kits No,

5000-040-010

5000-040-1178B

5000-040-016

6 Actuator Clip (5mm)
Clamps, t/end
Clamps, c/end

Description

Repair Kits/Minor
Thrust Bearing with 360/Twin Piston Ring(2000-020-142)/ 64.5mm O Ring

Repair Kits/Major
Key Parts are same as 5000-040-010 except additional Bolts
and O Ring(135&152mm)

Repair Kits/Major
Thrust Bearing with 270/Twin Piston
Ring(2000-020-142)/64.5mm& 152mm O Ring.

O Ring (Brg Hsg/Sealplate 64.5mm)

Irone No.

1400-011-005
1600-016-073
1600-016-093
1700-040-016
2000-020-142
2000-020-144
2015-016-024
2015-016-009
2015-016-019
2015-016-119
2019-016-005
2019-016-005B
2020-016-002
2030-016-013
2030-016-136
2040-016-013
2050-016-007
2050-016-011
2050-016-013
2050-016-022
2070-016-003
2070-016-004
2062-020-006
2070-016-058
2070-016-059

Q'ty/
Turbo

[y

L T - T - e S T TRy




Turbocharger System

drevme Service Kits/ 169

KKK K29/K31

Parts Description Jrone No. Ay

Turbo
Thrust Collar 1400-016-102 1
‘Thrust Bearing 1600-016-036 1
Journal Bearing 1700-040-021 2
Seal Plate 1800-016-060 1
Piston Ring (t/end19.3mm)  2000-020-142 1
Piston Ring (c/end16mm) 2000-020-193 1
0 Ring(C/Cover 166mm) 2015-016-047 1
O Ring (Brg Hsg/Sealplate 60mm)  2015-016-136 1
Shaft Nut{ M8 LHT) 2019-016-008 1
Circlip 2020-016-017 4
Circlip(Seal Plate72mm) 2020-016-047 1
Heat Shield(94mm) 2030-016-094 1
Bolt(t/end M8x14) 2050-016-005 6
Bolt(c/end M8x18) 2050-016-051 6
Clamps,t/end 2070-016-078 3
Clamps, cfend 2070-016-079 3

Picture Jrone Kits No. Deseription

&2 2
© Repair Kits/Minor

P o 5000-040-037

¥ O Ring (Brg Hsg/Sealplate 60mm)/Circlip(Seal Plate72mm)




170/Service Kits | Srsyne

Turbacharger System

Q'ty/

Key Parts Description Irone No. Turbo

Thrust Collar 1400-016-102 1
‘Thrust Bearing 1600-016-036 1
Journal Bearing 1700-040-021 2
Seal Plate. 1800-016-060 1
2 Piston Ring (t/end19.3mm)  2000-020-142 1
3 Piston Ring (c/end16mm) 2000-020-193 1
4 0O Ring(C/Cover 166mm) 2015-016-047 1
6  ORing (BrgHsg/Sealplate 60mm)  2015-016-136 1
Shaft Nut( M8 LHT) 2019-016-008 1
1 Circlip 2020-016-017 4
Circlip(Seal Plate72mm) 2020-016-047 1
Heat Shield(94mm) 2030-016-094 1
5  Bolt(t/end M8x14) 2050-016-005 6
Bolt(c/end M8x18) 2050-016-051 6
Clamps,t/end 2070-016-078 3
Clamps, c¢/end 2070-016-079 3

Picture Description
TTiTVvVo

0 @ QQ © Repair Kits/Minor
00 o 5000-040-025

Y Twin Piston Ring(Turbine Side)
N
¢

QOO0

(B le)
P Repair Kits/Minor
T\ .040-
L\/“ % @ 3000-030:026 M8*14 Bolt(2050-016-005)

L AL




Turbocharger System

Sreonne Service Kits/ 171

KKK K33

A700-040-021 7400-016-094  2019-016-010 Key  Parts Description Jrone No. % tr‘t’fo
: 6 Thrust Collar 1400-016-094 1
' Thrust Bearing 1600-016-085 1
2000-020-193 Journal Bearing 1700-040-021 2
O Piston Ring (t/end 19.3mm) ~ 2000-020-142 1
Piston Ring (¢c/end 16mm) 2000-020-193 1
me i 0 Ring(212mm) 2015-016-189 1
1600-016-085 0 Ring(96mm) 2015-016-195 1
Shaft Nut (LHT) 2019-016-010 1
Circlip 2020-016-017 4
Bolt (t/end M8x14) 2050-016-005 8
Screw (Seal plate M8x34) 2050-016-050 4
Bolt (c/end M8x18) 2050-016-051 8
Clamps, ¢/end 2070-016-049 4
Clamps, t/end 2070-016-050 4

Plcture - Description

Repair Kits/Minor

5000:040:001 Sintered Brozen Thrust Bearing with 360/ 1pc 96mm O Ring and 1pc 212mm Oring




172 /Service Kits

Srovme

Turbocharger System

'MITSUBISHI TD025/TD03

1800-016-052 _—

2030-016-065_-

2016-016-004 __—

00-060-021 1400-016-071 1400-016-072

1 2 3
7
O T Seal Plate (Super Back) 1800-016-046
]

e Q'ty/
Key Parts Description Irone No. Tur!:o
Thrust Collar (11.4mm) 1400-016-071 1
Thrust Collar (9.7mm) 1400-016-072
Thrust Bearing 1600-016-123B
B ——— coi0016020 Journal Bearing 1700-060-021

Seal Plate (Flat Back) 1800-016-052

1 Piston Ring (t/end 12.42mm) 2000-020-260
2 Piston Ring (c/end 8mm) 2000-020-208

Actuator Clip (4mm) 2062-020-002
7 O Ring (Brg Hsg/Sealplate 40mm)  2015-016-141
8 O Ring (C/Cover 61.5mm) 2015-016-186

2040-016-026

L e R e S = S S = (S S | e S

8 0O Ring (C/Cover 100mm) 2015-016-124
Shaft Nut ( M4 LHT) 2019-016-020
4 Circlip (Insert 44mm) 2020-016-014
5 Circlip (C/Cover 78mm) 2020-016-029
6 Circlip (C/Cover 98mm) 2020-016-025
3 Circlip 2020-016-051
Oil Deflector 2040-016-026
Heat Shield (43mm) 2030-016-065
9 Heat Shield (38.7mm) 2030-016-106
9 Heat Shield (40.4mm) 2030-016-106B
Nut, V band (58mm) 2016-016-004
Bolt (t/end M6x16) 2050-016-014
Bolt (t/end M6x8) 2050-016-067
Clamps ,t/end 2070-016-112
Clamps ,t/end 2070-016-113

Picture

Jrone Kits No.

Description

NTTTTTTT

reew

D@

00 0o

e o

5000-050-024

5000-050-029

5000-050-028

Repair Kits/Minor
11.4mm Thrust Colla /O Ring (Brg Hsg/Sealplate 40mm)

Repair Kits/Major
Key Parts are same as 5000-050-024, and includes additional Seal
Plate(for flat back CW)/43mm Heat Shield / Oil Deflector/O Ring (C/Cover 61.5mm)

Repair Kits/Major
9.7mm Thrust Collar/Seal Plate{for super back CW)/ 40mm & 61.5mm O Ring/ Oil Deflector




.lrcrne Service Kits/ 173

Turbocharger System

' MITSU BISHI TF035
Key. Parts Description Jrone No.
1700-060-001  1700-060-016  1400-011-014 1400-016-036 T:NSt qu:ar :11'4'""], CAQUOTLDLS : ‘L

[——% r% Thrust Collar (9.7mm) 1400-016-036 it

"%' - [ﬁ—m M 2019016008 | 33 Thrust Bearing 1600-016-025 1

Journal Bearing (ID 7.52mm) 1700-060-001 2

e n ﬁ @ — J040-016-002 Journal Bearing (ID 7.02mm)  1700-060-016 2

Seal Plate (Super Back) 1800-016-016 1

Seal Plate (Flat Back) 1800-016-030 1

1800-016-016 /’g 1 Piston Ring (t/end 15.88mm) 2000-020-031 1

. 2 Piston Ring (c/end 10mm) 2000-020-164 1

3 8 0O Ring (Brg Hsg/Sealplate 40mm)  2015-016-141 i

1800-016-030 /ﬂ“y 12 ORing (C/Cover 76mm) 2015-016-168 1

- Shaft Nut (M5 LHT) 2019-016-002B 1

~2070-016-131 3 Circlip 2020-016-0098 2

2030-016-042__— 9 Circlip (Insert44mm) 2020-016-014 1
6 Circlip (C/Cover97mm) 2020-016-054

Heat Shield (8mm) 2030-016010 1

0il Deflector 2040-016-002 1

2030-016-090_ | Heat Shield (Smm) 2030-016-042 1

Heat Shield (12.6mm) 2030-016-085 1

11 Heat Shield (3.3mm) 2030-016-107 1

Heat Shield (48mm) 2030-016-074 1

—~_ 2070.016-114 Heat Shield (11mm) 2030-016-090 1

10 Heat Shield (5Smm) 2030-016-002 1

. Clamps,t/end 2070-016-114 1

\2(}30-016-085 \ T Clamps,t/end 2070-016-054 1

Clamps,t/end 2070-016-131 1

4 Actuator Clip 6.8mm 2062-020-007 1

5 Bolt (c/end M5x8) 2050-016-001 6

7 Bolt (t/end M6x12) 2050-016-113 6

Nut, V band (73mm) 2016-016-027 1

Picture Jrone Kits No. Description

=ls Repair Kits/Minor
{ S 5000-050-003B 9.7mm Thrust Collar(1400-016-036)/7.02mm Journal
Bearing(1700-060-016)/0 Ring (Brg Hsg/Sealplate 40mm)

Repair Kits/Major
5000-050-017 Key Parts are same as 5000-050-003B,and includes additional Seal
Plate(for Super Back CW)/O Ring (C/Cover 76mm)




174/Service Kits Srevmne

Turbocharger Systen

MITSUBISHI TDO04
KKey. Parts Description

1700-060-001  1700-060-016  1400-011-014 1400-016-036 ThrustiCollar {11 4mim) E0U00A-01g S
Thrust Collar (9.7mm) 1400-016-036 1
w 13 Thrust Bearing 1600-016-025 1
i f Pty = 2 N Journal Bearing (ID 7.52mm)  1700-060-001 2
T a O (@] @ “ - @w Journal Bearing (ID 7.02mm)  1700-060-016 2
/-ﬁ Seal Plate (Super Back) 1800-016-016 1
Seal Plate (Flat Back) 1800-016-030 1
1800-016-016 _— 1 Piston Ring (t/end 15.88mm)  2000-020-031 1
2 Piston Ring (c/end 10mm) 2000-020-164 1
8 O Ring (Brg Hsg/Sealplate 40mm)  2015-016-141 1
1800-016-030 ﬁf? 12 ORing (C/Cover 76mm) 2015-016-168 1
Shaft Nut (M5 LHT) 2019-016-002 1
~.2070-016-131 3 Circlip 2020-016-009B 2
9 circlip (Insert44mm) 2020-016-014 1

6 Circlip (C/Cover97mm) 2020-016-054
Heat Shield (8mm) 2030-016-010 1
0Oil Deflector 2040-016-002 1
Heat Shield (12.6mm) 2030-016-085 1
11 Heat Shield (3.3mm) 2030-016-107 1
Heat Shield (48mm) 2030-016-074 3
Heat Shield (11mm) 2030-016-090 1
Gijio1eaTa) 10 Heat Shield (5mm) 2030-016-002 1
Clamps,t/end 2070-016-114 1
Clamps,t/end 2070-016-054 1
\ Clamps,t/end 2070-016-131 1
Al o Actuator Clip 6.8mm 2062-020007 1
Bolt (c/end M5x8) 2050-016-001 6
N 7 Bolt (t/end M6x12) 2050-016-113 6
Nut, V band (73mm) 2016-016-027 1

Picture Jrone Kits No. Description

00 Repair Kits/Major
( ) o0 5000-050-004 11.4mm Thrust Collar/ 7.52mm Journal Bearing/ Seal Plate(for Flat Back CW)

\ S Repair Kits/Minor

5000-050-007 9.7mm Thrust Collar/ 7.52mm Journal Bearing/ O Ring (Brg Hsg/Sealplate 40mm)




-’rl?ne Service Kits/ 175

Furbockarger System

TDOS5/T D06

N
1700-016-009 1400-016-037  1400-016-038 zom 016003 2019-016-043 | Key  Parts Description Irone No. % i
ﬁ ; 4 3 Thrust Collar (11.4mm) 1400-016-037 1
u u gg @ b Thrust Collar (8.8mm) 1400-016-038 1
Thrust Bearing 1600-016-026 1
m (( ' Journal Bearing 1700-060-009 2
J S s Seal Plate(Flat Back) 1800-016-014 1
Seal Plate{Super Back) 1800-016-015 1
oy 1 PpistonRing(t/end 17.5mm) 2000020170 1
2050-016-067 2 Piston Ring(c/end 12.4mm) 2000-020-181 1
4 O Ring (Brg Hsg/Sealplate 49mm)  2015-016-144 1
. 5 O Ring(C/Cover 99.5mm) 2015-016-124 1
" I d U Ui 2050-016.064 Shaft Nut(1/4-28 LHT) 2019-016-003 1
9 Shaft Nut(1/4-28 RHT) 2019-016-043 1
1800-016-014 -~ 3 Circlip 2020-016-010 2
. : W o00ie0sa | 7 Circlip (InsertSSmm) 2020.016-023 1
\ A Circlip (C/Cover 118mm) 2020-016-022 1
(. ) . Ol Deflector 2040-016-003 1
1800-016015 -, | B —20/0-016-036 Heat Shield(73mm) 2030-016-029 1
' < Nut, V band(91mm) 2016-016022 1
Bolt (t/end M8x26) 2050-016-064 4
Bolt (t/end M6x8) 2050-016-067 6
6 Bolt(t/end M8x16) 2050-016-072 12
Clamps,t/end 2070-016-084 1
Clamps,t/end 2070-016-085
Clamps,t/end 2070-016-086 1
2030-016-029 2020-016-022

Picture Jrone Kits No. Description
oo
Repair Kits/Minor
¢ 5000-050-015 11.4mm Thrust Collar/ LHT Shaft Nut/ Circlip(2020-016-010)
g9 G

Service
Kits

&

0o \
00 Repair Kits/Minor s
5000-050-111 8.8mm Thrust Collar/ LHT Shaft Nut |l
o® @

il

-

oo

ﬁ Repair Kits/Major
W 5000-050-018 Key Parts are same as 5000-050-111,and includes additional Seal Plate(for Super Back CW)
& @iy




176/Service Kits revmne

Turbacharger System

(MITSUBISHI TFO08

1400-016-104

Key Parts Description Jrone No.

T Turbo
00 o Thrust Collar 1400-016-104 1
. Thrust Bearing 1600-016-041 1
Journal Bearing 1700-060-026 2
&‘-_. 2019-016-008 Seal Plate 1800-016-037 1
Piston Ring (c/end 15.88mm) 2000-020-109 1
O Piston Ring (t/end 22mm)  2000-020-226 1
| il Shaft Nut (LHT) 2019016008 1
208-016:1/6 O Ring (60mm) 2015-016-176 1
Ow Circlip 2020016007 2
Circlip (Seal Plate 64mm) 2020-016-031 1
Heat Shield 2030-016-060 1
2020-016-007 Oil Deflector 2040-016-011 1

o
1800-016-037 \

2020-016-031

\2040-016-011

\2030-01&060

Irone Kits No. Description

- 5000-050-019 Repair Kits/Major
- "
W @i




Turbacharger System

JLQ"E - Service Kits/ 177

"MITSUBISHI TD13

1700-060-029 f400-016-112 2013:016-025 Key  Parts Description
Thrust Collar 1400-016-112 1
OQ fe @ Thrust Bearing 1600-016-128 1
' Journal Bearing 1700-060-029 2
Seal Plate 1800-016-056 1
Piston Ring (c/t/end22mm)  2000-020-226 2
O Ring { 208mm) 2015-016-213 1
-\Zw ORing (152mm) 2015-016-018 1
Shaft Nut (LHT) 2019-016-023 1
1600-016-128_— mo e Circlip 2020-016-073 3
Circlip (Seal Plate 78mm) 2020-016-029 1
Heat Shield (139.8mm) 2030-016-150 1
0il Deflector 2040-016-020 1

| ~—_2040-016-020
1800-016-056_—

2030-016-150

Jrone Kits No. Description

@@e

r-%
Eee

5000-050-026 Repair Kits/Major




178/Service Kits | droomne

Turbecharger System

Key  Parts Description

Thrust Collar
1400-016-047 2019-016-028 Thrust Bearing

Journal Bearing
Seal Plate (69.8mm)
1 Piston Ring (c/end 22.23mm)
2 Piston Ring {t/end 22.48mm)
0 Ring (64.5mm)
0 Ring (179.7mm)
5 Nut,Vband(205mm)
5 Nut, V band(146mm)
Shaft Nut (7/16-20 RHT)
3 Circlip
4 Circlip (Seal Plate mm)

1600-016-006

1800-016-004 -~
Circlip

Heat Shield
0il Deflector

Picture Jrone Kits No. Description

Repair Kits/Major

HAUC070:4 11 Thrust Collar with Twin Piston Ring(22.23mm 2000-020-053)

Jrone No.

1400-016-047
1600-016-006
1700-020-011
1800-016-004
2000-020-053
2000-020-052
2015-016-024
2015-016-204
2016-016-025
2016-016-045
2019-016-028
2020-016-004
2020-016-029
2020-016-072
2030-016-143
2040-016-037

e S S S = S SR G UG RN




:’_’_':TDE Service Kits/ 179

Tarbacharger System

'SCHWITZER 4LGZ

Q'ty/
Turbo

1700-020-011 1400-016-047 2020-016-072 Key Parts DeSCripﬁon Jrone No

o @ o o o 0 Thrust Collar 1400-016-047
3 Thrust Bearing(ID:17.5mm) 1600-016-096

3

1

3 Thrust Bearing(ID:16.6mm) 1600-016-006 1

Journal Bearing 1700-020-011 2

Seal Plate 1800-016-004 1

1  Piston Ring (t/end 22.48mm)  2000-020-052 1:

2 Piston Ring {c¢/end 22.23mm)  2000-020-053 2

O Ring (®64.5mm) 2015-016-015 1

O Ring (®179.7mm) 2015-016-204 1

Nut, V band(@205mm) 2016-016-025 1

Nut, V band{@146mm) 2016-016-045 1

Shaft Nut (7/16-20 RHT) 2019-016-028 1

Circlip 2020-016-004 4

Circlip 2020-016-072 1

f_. 2040-016-037 4 Circlip (Seal Plate ®78mm) 2020-016-029 1
: Heat Shield(®117.8mm) 2030-016-143 1
0Oil Deflector 2040-016-037 1

Picture Description

Repair Kits/Minor
5000-020-110
17.5mm Thrust Bearing




dromne

180/Service Kits BNV

"SCHWITZER 4MD

Parts Description Jrone No,

Key

2000-020-053

/ Thrust Collar 1400-016-105 1

[ ) ( ) Thrust Bearing 1600-016-062 1
Journal Bearing 1700-020-007 2

; C: Piston Ring (22.23mm) 2000-020-053 4

1400-016-105

Picture Jrone Kits No. Description

5000-020-007 Repair Kits/Minor




Turbockarger System

Sreymne

Service Kits/ 181

'SCHWITZER B1G

1700-030-053 1400-016-151

1915-016-001

1800-016-075 —

Picture

Repair Kits/Minor

Key: Parts Description

Description

R Thrust Collar 1400-016-151 1

u u ﬁ o ﬁ 0 20; 6-0 Thrust Bearing 1600-016-137 1
Journal Bearing 1700-030-053 2

Seal Plate (38mm}) 1800-016-075 1

! E Bearing spacer(16.4mm) 1915-016-001 1

/- [ Piston Ring (c/end 11.11mm) 2000-020-092 2

O g s 2 Piston Ring (t/end 15.88mm) 2000-020-109 1

1 ORing(@35mm) 2015-016-0178 1

' Nut, V band(146mm) 2016-016-045 1
0161 ﬁ 4 Nut,Vband(93mm) 2016-016-051 1
_ TT—-2062-020-007 Shaft Nut (M6x1 LHT) 2019016001 1

3 Circlip (Seal Plate 42mm) 2020-016-055 1

Heat Shield (66.2mm) 2030-016-099 i

Actuator Clip 2062-020-007 1

5000-030-124 ], . . i .
Thrust Collar with twin Piston Ring/ Sintered Iron Thrust Bearing with 270




182 /Service Kits

Srcom

1700-030-049 1400-016-125 1915-016-075  2019-016-005

B

e / [
e © B e

2030-016-105 _—

1 2
n 2062-020-004
n 2062-020-007

Picture

Jrone Kits No.

Repair Kits/Minor For B2
5000-030-125
Tside(2000-020-122)

Key Parts Description

Thrust Collar
Thrust Bearing

Thrust Bearing
Journal Bearing
4 Seal Plate ((053.9mm)
4  Seal Plate (©54.9mm)
Bearing spacer(22.85mm)
2 Piston Ring (t/end 20*1.48mm)
Piston Ring (c/end 16mm)
Piston Ring (t/end 20*1.39mm)}
O Ring (@48.5mm)
O Ring (@#156mm)
Nut, V band(®184mm)
Nut, V band(®109mm)
Nut, V band(®176mm)
Nut, V band(®196mm)
Shaft Nut (M7x1 LHT)
3 Circlip {Seal Plate 58.6mm)
Heat Shield (©83.3mm)
Heat Shield (©67.4mm)
Actuator Clip(®5mm)
Actuator Clip(®6.8mm)

L= T < B~ T - LI A B

Description

Thrust Collar with twin ring/ Thrust Bearing 1600-016-079C/Piston Ring

Turbockarger System

Jrone No.

1400-016-125
1600-016-079C
1600-016-133
1700-030-049
1800-016-062
1800-016-0628
1915-016-075
2000-020-122
2000-020-123
2000-020-269
2015-016-036
2015-016-191
2016-016-044
2016-016-052
2016-016-030
2016-016-048
2019-016-005
2020-016-058B
2030-016-105
2030-016-147
2062-020-004-
2062-020-007

Q'ty/
Turbo

[y

L e e o "N S (VS S Sl N SN S R

Repair Kits/Major For B2V
5000-030-126
Tside(2000-020-269)

Thrust Collar with twin ring/ Thrust Bearing 1600-016-133/Piston Ring




.lrL')ne Service Kits/ 183

Turbocharger System

{J
Al t

Key Parts Description Jrone No. Qty/

1700-030-018 1400-016-059 2019-016-003  2019-016-016 Turbo
} / Thrust Collar 1400-016-059 5 |
O . @ Thrust Bearing 1600-016-049 1
Journal Bearing 1700-030-018 2
Seal Plate(53.9mm) 1800-016-076 1
3 Piston Ring (c/end 12.7mm) 2000-020-002 1
2 Piston Ring (t/end 18.03mm) 2000-020-009 1
2015-016- O Ring (48.5mm) 2015-016-036 1

1600-016-049 ~-2015-016-036 -
ORing (127mm) 2015-016-157 1
4 Nut,Vband (®103mm) 2016-016-053 1
¥ . 3 Shaft Nut (1/4-28 LHT) 2019-016-003 1
/ b i \ J,_ )

! 1 4 /— Shaft Nut (1/4-28 RHT) 2019-016-016 1
el o 1 Circlip (Seal Plate 58.6mm)  2020-016-0588 1
Circlip (c/end 138mm) 2020-016-048 1
. Heat Shield (76.4mm) 2030-016-153 1
0il Deflector 2040-016-009 1

2040-016-009 __—

Jrone Kits No. Description

Repair Kits/Minor
5000-030-109
1pc 48.5mm O Ring and 1pc 157mm O Ring.




184 /Service Kits Srcovmne

Turbockarger System

1700-030-027 1400-016-051 2019-016-0058 Key Parts Description Irene No.
ﬁ E! ! ;; I L ‘9 Thrust Collar 1400-016-051 1
Thrust Bearing(copper) 1600-016-132 1
lournal Bearing 1700-030-027 2
Seal Plate 1800-016-020 1
1 Piston Ring (t/end 19.3mm)  2000-020-101 1
2 Piston Ring (c/end 12.7mm)  2000-020-002 1
3 0 Ring (48.5mm) 2015-016-036 1
4 0 Ring (120mm) 2015-016-111 1
Shaft Nut (LHT) 2019-016-0058 1
5 Circlip (19.3mm) 2020-016-006 4
Circlip (Seal Plate 58.6mm)  2020-016-0588 1
Circlip (c/end 138mm) 2020-016-048 1
1800-016-020 _— . Heat Shield 2030-016-078 1
- 0il Deflector 2040-016-009 1
Bolt (t/end M8x12) 2050-016-004 a4
Clamps 2070-016-032 2

Picture i Description

Repair Kits/Minor
48.5mm Oring(2015-016-036)/19.3mm Circlip(2020-016-006)

5000-030-002

Repair Kits/Major

5000-030-023
Seal Plate/Both Oring 48.5mm(2015-016-036) and 120mm(2015-016-111)




Srevmnne

Turbocharger System

Service Kits/ 185

——

1600-016-0648_—

2019-016-0058

Key Parts Description

Thrust Collar(Twin Piston Ring)
Thrust Collar
Thrust Bearing(360 Degree)
Thrust Bearing(270 Degree)
Journal Bearing(17.88)
Journal Bearing(18.06)
Seal Plate (53.9*12.7*14.1mm)
Seal Plate (53.9%*16%12.5mm)
Bearing Spacer

2 Piston Ring (¢/end 12.7mm)
Piston Ring(c/end 16mm)

1 Piston Ring (t/end 19.3mm)
Piston Ring (t/end 20mm)

\2030-016-078

O Ring (48.5mm)
Shaft Nut (M7x1.0 LHT)
Circlip

3 Circlip (Seal Plate 58.6mm)
Circlip (17.75mm)
Heat Shield (82mm)
Oil Deflector

4 Bolt (t/end M8x12)
Bolt (c/end M6x8)
Clamps, c/end
Clamps, t/end

Jrone Kits No.

5000-030-022

5000-030-122

Description

Repair Kits/Major For S2E

1400-016-125
1400-016-051
1600-016-0648
1600-016-133
1700-030-044
1700-030-049
1800-016-020
1800-016-062
1915-016-075
2000-020-002
2000-020-123
2000-020-101
2000-020-269
2015-016-036
2019-016-005B
2020-016-006
2020-016-0588B
2020-016-069
2030-016-078
2040-016-009
2050-016-004
2050-016-106
2070-016-003
2070-016-032

Thrust Collar with Twin Ring/18.06 mm Journal Bearing/ Seal Plate( 1800-016-020)/16mm

Piston Ring(C end) /20mm Piston Ring(T end)

Repair Kits/Major For S2EGL

Thrust Collar / 17.88Journal Bearing/ Seal Plate( 1800-016-020)/12.7mm Piston

Ring (C end) / 19.3mm Piston Ring(T end)

[

L« L S = S SN =




186 /Service Kits Sdromne

Turbocharger System

Key  Parts Description Irone No.
Thrust Collar 1400-016-052
Thrust Bearing 1600-016-050 1
Journal Bearing 1700-030-031 1
Seal Plate 1800-016-074 1

1  Piston Ring (t/end 25.4mm) 2000-020-107 1
2 Piston Ring (c/fend 15.88mm)  2000-020-109 1
O Ring (64.5mm) 2015-016-024 1
O Ring (152mm) 2015-016-018 1
Nut, V band (118mm) 2016-016-001 1
Nut, V band (184mm) 2016-016-044 1
Shaft Nut (5/16-24 LHT) 2019-016-015 1
3 Circlip (Seal Plate 78mm) 2020-016-029 1
Circlip 2020-016-071 1
Heat Shield(®94.7mm) 2030-016-012 1
Heat Shield(®93.4mm) 2030-016-077 1
Oil Deflector 2040-016-008 1
Picture Jrone Kits No. Description

@ ‘:'- N
@ o Repair Kits/Minor

5000-030-010
Thrust Bearing with 360/64.5mm Oring(2015-016-024)




.’r"ne Service Kits/ 187

Turbocharger System

Key Parts Description Jrone No, Qty/
Turbo

Thrust Collar 1400-016-052 1

Thrust Bearing 1600-016-050C 1

lournal Bearing 1700-030-034 2

Seal Plate(69.9mm) 1800-016-074 1

Piston Ring (t/end 25.4mm)  2000-020-107 1

Piston Ring (c/end 15.88mm) 2000-020-109 1

0 Ring (64.5mm) 2015-016-024 2l

Nut, V band (©118mm) 2016-016-001 1

Nut, V band (®184mm) 2016-016-044 1

Shaft Nut (5/16-24 LHT) 2019-016-015 1

Circlip 2020-016-007 4

1 Circlip (Seal Plate 78mm) 2020-016-029 1

Heat Shield (®93.4mm) 2030-016-077 1

Oil Deflector 2040-016-008 1

2 Actuator Clip 2062-020-007 1

Picture Jrane Kits No. Description

2 OO0
D
Repair Kits/Minor

5000-030-019 L .
Sintered Iron Thrust Bearing with 360/Circlip (2020-016-007)

™




188/Service Kits

SreEymne

Turbocharger System

1400-016-060

@

2019-016-001  2019-016-002

Key Parts Description lrone No:

& Thrust Collar 1400-016-060 1
Thrust Bearing (iron) 1600-016-094 1!
Journal Bearing 1700-030-014 2
Seal Plate 1800-016-064 1

3 Piston Ring (c/end 11.11mm)  2000-020-092 1
2 Piston Ring (t/end 15.88mm) 2000-020-109 1
5  ORing (35mm) 2015-016-017 1
1 0 Ring (89mm) 2015-016-104 il
Shaft Nut (M6 LHT) 2019-016-001 1
Shaft Nut (M5 LHT) 2019-016-002 ’
Circlip (42mm) 2020-016-055 1
4 Circlip (15.5mm) 2020-016-056 1
Circlip (110mm) 2020-016-057 1
Heat Shield 2030-016-099 1
0il Deflector 2040-016-028 |
Bolt (M8x10) 2050-016-044 7/
Clamps,t/end 2070-016-041 1
Clamps,c/end 2070-016-042 2

040-016-028

Jrone Kits No,

Description

5000-030-016

Repair Kits/Minor
Sintered Brozen Thrust Bearing with 270/ 35mm Oring(2015-016-017)




droome

Turbocharger System

Service Kits/ 189

| SCHWITZER

1600-016-051 /a
1800-016-065_— ! !

2030-016-117 ,—-“

Picture Jrone Kits No.

5000-030-021

5000-030-030

Repair Kits/Minor

Repair Kits/Major

Key  Parts Description Jrone No. aty/

Turbo
2019-016-005 Thrust Collar 1400-016-055 1
Thrust Bearing 1600-016-051 1
Journal Bearing 1700-030-045 2
Seal Plate 1800-016-065 1
4 Piston Ring (t/end 20mm) 2000-020-122 it
5 Piston Ring (c/end 16mm) 2000-020-123 1
2 O Ring (48.5mm) 2015-016-036 1
1 ORing{120mm) 2015-016-111 1
7 Nut,Vband (184mm) 2016-016-044 1
T Shaft Nut 2019-016-005 1
3 Circlip (19.3mm) 2020-016-006 4
Circlip (Seal Plate 58,6mm)  2020-016-058B 1
Heat Shield (83.3mm) 2030-016-105 1
Heat Shield (74mm) 2030-016-117 1
Oil Deflector 2040-016-027 1
Bolt (c/end MB8x12) 2050-016-082 6
6 Bolt {t/end M6x10) 2050-016-002 8
Bolt (t/end MBx12) 2050-016-004 6
6  Bolt (t/end M8x16) 2050-016-022 4
Clamps 2070-016-032 2
Clamps 2070-016-068 3

Description

Key Parts are same as 5000-030-021,and includes additional
Seal Plate/Heat Shield /Oil Deflector/ M8*12 Bolts




S30)
3ndes

190/Service Kits

Sdroome

Turbocharger System

Key Parts Description

Thrust Collar
Thrust Bearing
Journal Bearing
Seal Plate

2 Piston Ring (t/end 22mm)
Piston Ring (c/end 18.03mm)
O Ring (48.5mm)
Shaft Nut (LHT)

i Circlip (Seal Plate 58mm)
Circlip (20.15mm)
Heat Shield

6 Oil Deflector

5 Bolt (t/end M8x12)
Bolt {t/end M8x16)
Bolt {c/end M8x12)
Clamps,c/end
Clamps,t/end
Clamps,t/end

Picture

5000-030-018

Description

Repair Kits/Minor
Copper Bar Thrust Bearing with 270/Circlip (20.15mm)

Jrone No.

1400-016-056
1600-016-0798
1700-030-047
1800-016-034
2000-020-124
2000-020-125
2015-016-036
2019-016-013
2020-016-012
2020-016-017
2030-016-087
2040-016-014
2050-016-004
2050-016-022
2050-016-082
2070-016-060
2070-016-061
2070-016-101




Jrg'rne Service Kits/ 191

Turbockarger System

Key  Parts Description
Thrust Collar 1400-016-057 1
Thrust Bearing 1600-011-002 b5
Journal Bearing 1700-030-041 2
Seal Plate 1800-016-027 1

1 Piston Ring (t/end 26mm) 2000-020-126 1

2 Piston Ring (c/end 22mm) 2000-020-127 1

4 O Ring (153mm) 2015-016-008 1

4 O Ring (180mm) 2015-016-204 1

3 O Ring (65mm) 2015-016-015 1

5 Nut, V band (212mm) 2016-016-002 1

b Nut, V band (184mm) 2016-016-044 1

5 Nut, V band (118mm) 2016-016-001 1
Shaft Nut (LHT) 2019-016-038 1
Circlip 2020-016-004 4
Circlip (Seal Plate 78mm) 2020-016-029 1
Heat Shield (©94.7) 2030-016-012 1
0Oil Deflector 2040-016-016 1

Picture Jrone Kits No. Description
@ oo
O 5000-030-020 Repair Kits/Minor
OOOO Copper Bar Thrust Bearing with 270/Circlip (2020-016-004)

o0 @@ e




192 /Service Kits

SJrevmne

Turbocharger System

1600-016-006_——

sl Key PartsDescription  JroneNo. 2%/
_ Turbo
o~ Pr . Thrust Collar 1400-016-148 1
‘ Q @ @ o ’ Thrust Bearing 1600-016-006 1
1 5 Journal Bearing 1700-030-035 2
A r Seal Plate (69.8mm) 1800-016-004 1
O O 2 Piston Ring (c/fend 22.23mm) 2000-020-053 1
1 Piston Ring (t/end 25.41mm) 2000-020-107 1
3 O Ring (64.5mm) 2015-016-024 1
‘ Ocm SindiEi 4 Nut,Vband(205mm) 2016-016-025 1
4 Nut,Vband(146mm) 2016-016-045 1
Shaft Nut (3/8-24 RHT) 2019-016-051 1
Circlip (Seal Plate 78mm) 2020-016-029 1
Circlip 2020-016-049 4
Circlip 2020-016-068 2
Heat Shield (118.2mm) 2030-016-142 1
Oil Deflector 2040-016-037 1
2040-016-037
Jrone Kits Description

Repair Kits/Major
Sintered Brozen Thrust Bearing with 360/205mm V Band(2016-016-025).

5000-030-123




J"L'?"E Service Kits/ 193

Turbocharger System

Jrone No.

Key Parts Description

Thrust Collar 1400-016-108 1

Thrust Bearing 1600-016-131 1
Journal Bearing 1700-080-006 2

1 Piston Ring (t/end 15.4mm)  2000-020-195 1
2 Piston Ring (c/end 11mm) 2000-020-196 1
4 O Ring (63mm) 2015-016-006 1
Shaft Nut (LHT) 2019-016-004 1

Circlip 2020-016-040 4

0il Deflector 2040-016-017 1

Bolt (t/end M6x10) 2050-016-002 6

Bolt (c/end M5x12) 2050-016-114 5

] Screw (Seal Plate M6x16) 2050-016-013B 4
Clamps 2070-016-100 6
Actuator Clip 2062-020-003 1
Gasket Steel Turbine Housing 2080-010-016 1

2040-016-017

080-010-016

Picture Jrone Kits No. Description

Repair Kits/Minor

=3 A Sintered Iron Thrust Bearing with 270

G @@ v
»3 &5 & Repair Kits/Major
— 5000-070-105 Key Parts are same as 5000-070-022,and includes additional Oil
QOO0

Deflector and Screw (Seal Plate M6x16)

g oes




194/Service Kits Srcymne

Turbocharger System

Q'ty/
Turbo

1700-080-032 1400-016-115 2019-016-036

Key Parts Description Jrone No.

Thrust Collar 1400-016-115 1

Thrust Bearing 1600-016-130 il

Journal Bearing 1700-080-032 2

Seal Plate(63mm) 1800-016-058 1

1 Piston Ring(c/end 10mm) 2000-020-267 1

1600-016-130 — Piston Ring(t/end 13.42mm) 2000-020-268 4!
4 O Ring(54mm) 2015-016-181 1

Nut, V band (73mm) 2016-016-027 1

Shaft Nut (LHT) 2019-016-036 1

3 Circlip 2020-016-045 3

Heat Shield (52mm) 2030-016-089 1k

Oil Deflector 2040-016-024 1

{iigoieann Bolt (c/end M5x12) 2050-016-114 5
Screw (Seal Plate M4x14) 2050-016-038 3

Actuator Clip 2062-020-059 1

Picture Description
(XN
Sk Repair Kits/Minor
5000-070-016 Sintered Iron Thrust Bearing with 270
Feoe:

Tyt
Qo0oN Repair Kits/Major
3 5000-070-104

Key Parts are same as 5000-070-016,and includes additional Oil
Deflector/Screw (Seal Plate M4x14)/Actuator Clip(2062-020-059)




|
JrLTnE Service Kits/ 195

Turbocharger System

TOYOTA CT10

Q'ty/

Key Parts Description Jrane No. Turba

1700-080-029 1700-080-0298 1400-016-108B Thrust Collar 1400-016-1088 1 |
[_ﬁ [ﬁ Thrust Bearing 1600-016-1318 1
a Journal Bearing(7mm) 1700-080-029 2
Journal Bearing(9mm) 1700-080-0298 2 |
1 Piston Ring{t/end 15.4mm)  2000-020-195 1 |
2020-016-028 2 Piston Ring(c/end 11mm)  2000-020-196 1 \
0 Ring(63mm) 2015-016-006 i
Nut, V band (73mm) 2016-016-027 1 ‘
4 Shaft Nut (LHT) 2019-016-004 1
Circlip 2020-016-028 3
Heat Shield (52mm) 2030-016-121 1
0il Deflector 2040-016-017 1
Bolt (c/end M5x12) 2050-016-114 5
Screw (Seal Plate M6x16) 2050-016-0138 4
3 Actuator Clip 2062-020-003 1

030-016-121

Picture Jrane Kits No. Description

oo
s

Repair Kits/Minor

5000-070-023
7mm Journal Bearing

“e @@

Qo000

ﬂ Repair Kits/Minor
5000-070-023B
9mm Journal Bearing
OoO@eEee
f“‘ 11ee

STATET] Repair Kits/Major
S 5000-070-026 PR D

Both 7mm and 9mm Journal Bearing/Screw (Seal Plate M6x16)

HENED @




196/Service Kits Sdroomne

Turbocharger System

Key Parts Description Irone No.

Turbo

1700-080-001 1700-080-006  1400-016-064 1400-016-065

Thrust Collar(5.1mm) 1400-016-064

T e e B
t. w [ﬁ m [i.g ?.@ Thrust Collar(5.7mm) 1400-016-065

=

Thrust Bearing 1600-016-031
Journal Bearing(7.51mm) 1700-080-001
2020-016-040 -

1600-016-031 \ Journal Bearing(8.53mm) 1700-080-006
Seal Plate (45mm) 1800-016-017
. Seal Plate (44.90mm) 1800-016-023

1915-016-033 ; -016-
— ( ()) ‘ mL Seal Plate (45mm) 1800-016-069
7 Bearing spacer 1915-016-033

1

1

2

2

1

1

1

i

3 Piston Ring(t/end 15.4mm) 2000-020-195 1

= ——_2040-016-031 4 Piston Ring(e/end 11mm) 2000-020-196 1
W— (‘ )\) 2 ORing(44.5mm) 2015-016-121 1
y 1 O Ring(86mm) 2015-016-122 1

4 1 O Ring(96mm) 2015-016-195 1

9 Nut, V band 2016-016-042 1

S ( 9 Nut, V band (92mm) 2016-016-026 1
)‘ 5 Shaft Nut (M5 LHT) 2019-016-004 1

6 Shaft Nut (M5.5 LHT) 2019-016-030 1

7 Circlip (Seal Plate 48mm) 2020-016-038 1

8  Circlip (c/end 121mm) 2020-016-039 1

8 Circlip (c/end 102mm) 2020-016-044 1

Circlip 2020-016-040 3

Heat Shield (59.3mm) 2030-016-114 1

0il Deflector(39.9mm) 2040-016-031 1

Oil Deflector(42mm) 2040-016-032 1

Picture Jrone Kits No. Description

Repair Kits/Minor

5000-070-001 . ;
5.1mm Thrust Collar/7.51mm lournal Bearing/44.5mm O Ring /Shaft Nut M5 LHT

Repair Kits/Major

5000-070-003
@ o 5.7mm Thrust Collar/ 8.53mm Journal Bearing/ 44.9mm Seal Plate/ Both
L} @ o) O ring 44.5mm and 88.6mm /Shaft Nut M5.5 LHT"
(@)
Repair Kits/Minor
5000-070-017
) 5.7mm Thrust Collar/8.53mm Journal Bearing/O ring 44.5mm/ Shaft Nut (M5 LHT)

239 S ¢

2 @
Repair Kits/Mjaor

. :" 5000-070-109
5.7mm Thrust Collar/8.53mm Journal Bearing/45mm Seal Plate/ Both
u O ring 44.5mm(2015-016-121) and 88.6mm (2015-016-122)/ 42mm Oil Deflector.




Turbacharger System

.lrgrne Service Kits/ 197

Key. Parts Description Jrone No.

Thrust Collar(5.7mm) 1400-016-098

O 2000-020-196 3 Thrust Collar(S.1mm) 1400-016-099 1
O Thrust Bearing 1600-016-086 1 ‘

= SR Journal Bearing 1700-080-012 2

Seal Plate 1800-016-028 1
e i Piston Ring(t/end 15.4mm)  2000-020-195 1 |

Piston Ring(c/end 11mm) 2000-020-196 1

1 0O Ring(99.5mm) 2015-016-124 1

2 O Ring(49mm) 2015-016-144 1

hsimansces Nut, V band (92mm) 2016-016-026 1

2040-016-001 Shaft Nut (LHT) 2019-016-004 1

Circlip 2020-016-028 3

Circlip 2020-016-058 1

Circlip 2020-016-039 1

0Oil Deflector 2040-016-001 1

Picture Jrone Kits No. Description

gfj So66670.01% Repair Kits/Minor
_— > 5.1mm Thrust Collar/ 99.5mm Oring

\’_‘:’:' 5000-070-006 Repair Kits/Major
5.7mm Thrust Collar




198/Service Kits _ D&y

Turbocharger System

e Q'
Key Parts Description Jrone No. Tu:};{:
2000-020-211 1700-080-018 1400-011-020 1400-016-066 Thrust Colar(fit carbon seal) citdiaiin I
Thrust Collar 1400-016-066 1
Thrust Bearing 1600-016-104 1
Journal Bearing 1700-080-018 2
12 Seal Plate (6mm)Match with Carbon Seal 1800-016-0188 1
12 Seal Plate (7.5mm)Match with Carbon Seal 1800-016-036 1
13 Seal Plate (6mm) 1800-016-018 1
B aepe 13 Seal Plate {(7.5mm) 1800-016-0368 1
2 Bearing spacer (26.3mm) 1915-016-034 1
1 Bearing spacer (30.8mm) 1915-016-083 1
3 Piston Ring(t/end 18mm) 2000-020-198 1
ii0HiE o0 4 Piston Ring(c/end 12.65mm) 2000-020-199 1
Carbon Seal 2000-020-211 1
7 ORing(99.5mm) 2015-016-124 1
8 ORing(48mm) 2015-016-123 1
7 ORing(124mm) 2015-016-174 1
11 Nut, V band (110mm) 2016-016-039 1
11 Nut, V band 104mm) 2016-016-040 1
5 Shaft Nut (LHT) 2018-016-001 1
6  Shaft Nut (LHT) 2019-016-001 1
e 9 Cirelip (55mm) 2020-016-023 1
10 Circlip (143mm) 2020-016-062 1
Heat Shield (67.5mm) 2030-016-008 1
Heat Shield (75mm) 2030-016-108 1
0il Deflector 2040-016-030 1
L

Picture Jrone Kits No. Description

S
m\; "~) @g

Repair Kits/Minor
Thrust Collar (1400-011-020) match with Carbon Seal(2000-020-211)/ 48mm Oring

5000-070-011B

Bearing Space/ 99.5mm O ring / 67.5mm Heat Shield.

; Repair Kits/Major
5000-070-008 AIE
Key Parts are same as 5000-070-0118,and includes addition 6mm Seal Plate/ 26.3mm
J‘v (ﬁ

oy e
Ri Kit: j
C ) Q 5000-070-111 epair Kits/Major
ﬂ u@o Thrust Collar (1400-011-020) match with Carbon Seal(2000-020-211)/ 7.5mm Seal Plate/ 26.3mm
Bearing Spacer/ 48mm O ring/ 67.5mm Heat Shield.
& L RO

mo

o0 3¢

5000-070-015
Repair Kits/Minor

Thrust Collar(1400-016-066) / 6mm Seal Plate/ O ring(48mm&99.5mm&124mm).




drcomne

Turbacharger System

Service Kits/ 199

TOYOTA CT20/26

Picture Jrone Kits No.

Description

Qo
5000-070-106
Qe

&8 ®de

Repair Kits/Major

Thrust Collar(1400-016-066)/ 30.8mm Bearing spacer/ 48mm &124mm O ring / 55mm Circlip.




Notes dromne

Turbocharger System
e e




